ENGINE & TRANSMISSION



ST S Sumsae

E1-1-1

= el N -
| mpprpmpe | T 4 R B g
k=2 =2 B
PART Ot
No. SERIAL Part No. PART NAME PART NAME Y | Rem.
NO.
Bracket, clip, hi
1 R+ EE | ghtension 1| BD
cable
2 L35 Cylinder head 1 | BD
3 | 01.02.00BD 1003070 | “SHELE SRR Gasket comp., 1
005GHH368 cylinder block BD
QA1
4 1003064E | <L EE5 % £ | Gasket comp., 1
# cylinder head BD
cover
5 1000025D | #KEHEET | Gasket, water ' | sp
inlet pipe
6 | 01.04.00BD 1000054 | HEEE R | Heat insulator 1
001GHH368 Bk comp., exhaust BD
QA1 manifold
7 1000035D | 4y HEgs e g5 &t Gasket, 1 BD
Er! distributor seat
8 1002030D | JEvmads B | Gasket, rear end I | ap
plate
9 1000051D | HLjHZR#E Gasket, oil pump ' | ap
case
10 | 01.10.00BD | 1000052D | /KZE% £ Gasket, water 1
027GHH368 pump BD
QA1
11 1000029D | Aiifa S E | Gasket, FR. & ' | sp
Er R.R house




’&1-2-1

B
o5
=
5

ol mprese i i £ B g
kS =2 ==
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
1 | 01.02.00BD001 | 1003010E | <Lk Cylinder head ' | sp
GHH368QA1 J%. comp.
2 SI15% | Pipe, valve 6 | BD
3 S Plug 6 | BD
4 | 01.02.00BD003 | 1000031D | KHELE4R | Bolt 8 | sp
GHH368QA1 2
5 | 01.02.00BD004 | 1000028D | <L :5E | Pin 2 | sp
GHH368QA1 P4l
6 | 01.02.00BD005 1003070 | AL Gasket comp., 1
GHH368QA1 Fi% cylinder block BD
7 | 01.02.00BD006 | 1003050E | S#LiEE | Cover comp., ' | sp
GHH368QA1 S¥59 cylinder head
8 | 01.02.00BD007 | 1000061D | =il | Bolt & washer, 4
GHH368QA1 IR ] cylinder head BD
Bk cover
9 1000059D | SELTEEE | Bolt, cylinder 4 BD
LS head cover
10 | 01.02.00BD008 | 1003064E | S#l#E | Gasket, 1
GHH368QA1 FEE cylinder head BD

cover




E1-2-1

SRy % o
o wperse | RO R AR B g
s ks ==X
No. PARTNS C];: RIAL Part No. PART NAME PART NAME Qty Rem.
01.02.00BD009 o Cover comp.
J:IILIEI\ . ’
11 GHH368QA1 1003052 ppjipiiN D3 oil filler 1 BD
12 WERE Pipe, vent 1 | BD
13 + 5 Snap ring 1 | BD
éZ.Ol.OOBDOOl BD
" JB/T6472 | kFEZE Spark plug 3
12.01.7110005 —1992 | F6RTC F6RTC 7110(
GLJ465Q-1AE
NI LJ465)
15 é2.01.00BD002 1000038E | 47 HZ1E Seat, distributor 1 BD
Sy aEREEE | Gasket,
16 1000035D Er distributor seat ! BD
— | Bolt W/T
N iy B g A
17 | QLOTOOTYO2L |y gp | Z2HEASIEAR | oo, 1 | BD
G HEAR e
distributor seat
—. | Bolt W/T
PANE SR = Ry
1g | OLO700TYOL 1 600087D | 7 %ﬁfﬁéﬂ?ﬁ flange, 1 | BD
G Kbz .S
distributor seat
[ Fastening (bolt)
I\
jg | OLOT00TY020 | 0019y | AR | (' oe, 1 | BD
G i JE AR L
distributor seat
20 | O1.09.00BDOOL |, 560,55 Filf s (VA Pin 2 | BD

GHH368QA1




)
[

-T_..-,

[_ - "“@- Qe

La

B
o=
=
5

ol mprese i 4 R B g
=2 2 -
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
01.02.7110001 PR Cylinder head
U | GriHaesQoE | 1003010 | “TATSEENK comp 1| 7110
01.02.7110002 e o Cylinder
2| GHH465QE | 1003070E | “URTEE ik gasket comp 1| 7110
3 | 01027110003 | HH462Q.1 | ‘T aiEfi Cgslilgngead > | 710
GHH465Q-2E | 000028D | %4 P &
sleeve
4 12.01.7110002 JB/T6472- KFETER R Spark plug 4 7110
G 1992 comp
5 GB/§88759'1 10 Washer 10 10 | 7110
LR
6 | 01.027110008 | HH462Q.1 | #Rfe Bolt ¢ | 7110
GHH465Q-2E 000031D | M10x1.25%x | M10x1.25x87
87
7 GngZW' HAETM6x10 | Screw M6x10 | 8 | 7110
01.02.7110004 SHLEEEEZH | House comp.,
8 | GHmaesQ2E | 1003058E | g oylinderhead | 1+ | 7110
9 HH462Q.1 | &Ik | Seal ring 4 110
000061D | Ak comp
10 GB/TS787- BRETM6%68 | Screw M6x68 4 7110

1986




i
(1
2

K1-2-4

2

S

s

i
@

|
P

| s g 4R 4R LT
=2 ks ==X
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
B ERLE | Clamp, high
11 1000076E Bk b | tension cable 1| 7110
R 2
12 o 7y Bracket, cable 1 7110
13 | 01:02.7110005 | HH462Q.1 | MiliC13 | Puel filler cap P .
GHH465Q-2E 003052D )58 comp
01.02.7110006 S5 | Gasket, cylinder
14 GHH465Q-2E 1003051E T B head house seal ! 7110
is | 01027110007 S S;S:g’irs‘t’a::(ive P S
GHH465Q-2E AR A &
plate
16 | 01.02.7110010 S =2 | Distance plate, | 1110
GHH465Q-2E (=13 valve cage
17 GB/T848-1 AT Screw 2 7110

985




’&1-3-1

eSaeer % o
T mprse | TR 4R LT
S ks ==X
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
01.03.00BD001 s s v | Crankshaft
! GHH368QA1 1002011E | HlT £ pk case comp. ! BD
b T b e Bowl-shaped | BD
plug
3 W5s (5) | Plug 1 BD
4 g 3E Threaded 1 | BD
cone plug
5 T Ig %E Threaded 1 | BD
cone plug
6 Hopigge | Threaded > | BD
cone plug
Bolt
01.03.00BD002 . ’
7 GHH368QA R e Y crankshaft 8 BD
cover
01.03.00BD003 vy s | Pipe, oil
8 | Ghmses QAI 1000018 | Jhfzih T4 cauge 1 BD
9 1002027D | EHKimws Cover 1 BD
Eo T e s
10 1002028D ff” WEE | Gasket, cover | 1 | BD
SR
K 2L
11 i/]?k IR Bolt, cover 4 BD
e
12 | 01.03.00BD004 16100311 R Pipe 1 BD

GHH368QA1




K1-3-1

J

i 4

o e | S S 2 g
k52 k52 B
No. PARTNS g RIAL Part No. PART NAME PART NAME Qty Rem.
01.03.00BD005 S e .
13| GHH3680A1 1012010 | HLHIENS Oil filter 1 | BD
01.03.00BD006 S ABE L RS Distance plate, clutch,
14| Simses QAl 1000097 | B & as LhEtk Upper 1 | BD
01.03.00BD007 Adigsse Fha | Distance plate comp.,
51 Gamsesoar | 100001 | op clutch, Lower I | BD
e A DO
16 z A s AR Bolt, clutch distance plate 2 | BD
17 1000026 | KAEIEW 3248 | Bracket, ignition timing 1 | BD
01.03.00BD009 S ] 2 .
18 GHH368QA1 1002050 | JRALTFALAK Oil level gauge comp. 1 | BD
19 | 01-11.00BD00S | 3810010 HLIMEJ1#% | Oil pressure warning . | sp
GHH368QA1 D ErIsyn device
01.03.00BD00S8
S RS
20 | Ghmses QA PICS NS Stud 1 | BD
GB/T617 | W&kt
21 11986 | M10x1.25 Nut M10x1.25 1 BD
Hh 7 525 | Bolt W/T flange, for
22 1000167 | #i&EHEHHY% | connecting the crankshaft 1 | BD
& and the transmission
A 5455 | Bolt W/T flange, for
23 1000163 | #m&EHEHi IR | connecting the crankshaft 2 | BD
& and the transmission
24 ! 00307 ! ARHFE ENLE | Pin, gearbox 2 BD
01.11.00BD006 3600080 LA {4 5 B
25 GHH368QA1 E AR Knock sensor 1 BD




&1-3-4 134
T3t % .
o sperme | TR i g e
3 ks =2 ==
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
01.03.7110001 U .
U | GHE465 Q2E 1002010E | dfifhi ek | Cylinderbody | 1 7110
2 WRALE Threaded plug | 4 7110
< 01.03.7110002 | HH462Q.1 S Cushion, oil
NG 3 GHH465Q-2E 000013D UBLIEES filter ! 7110
01.03.7110029 . .
4 | Ghinaes Q-2F 1012032E | ALimhiEE Seat, oil filter 1 7110
s | OL1L7110004 | HH462Q3 MEfLAs | Sensor comp., | 7110
GHH465Q-2E 810010D | JEfk oil pressure
6 GngéS% HRETM6x25 | Screw M6x25 | 2 7110
7 GngéS% BRETM6%65 | Screw M6x65 | 1 7110
01.03.7110003 | HH465QD. crvpenn | Oil filter
8 GHH465Q-2E 1012010 | PLMETA comp. ! 7110
01.03.7110005 | HH462Q.1 | . opse, Nozzle, oil
| GHH465Q-2E 002016p | THEZEWE | g pipe Lo 7o
10 K Rubber ring 1 7110




&1-3-4

B
n
w
y—"

:'U
&
oy

\

ay

&
IS

&3
\o| l

—

ey
;'\ .0

NG

\

/(
O\
B
==

Kl1-3-4
= %) 4 ¥ .
T s | T ok 45K Bl
El El =
PART SERIAL PART Qty
No. \o. Part No. NAUE PART NAME Rem.
THIEHEE | Nozzle, oil
1 g filter pipe ! 7110
12 21 Threaded plug | 3 7110
3 g g fr | UShaped 4 | 710
insert shim
14 miy gy | U-shaped 2 | 7110
insert shim
15 Kasigpy | Threaded 1 | 7110
plug, jacket
Wash
16 f;éf;ﬁ comp. jacket | 1| 7110
e threaded plug
17 HH462Q.1 | /KEEK | Cushion, | 110
002028D | jacket cover
HH462Q.1 i .
18 002027D KETE | Cover, jacket 1 7110
GB/T818-1 | #24T Screw
19 985 M6X10 | M6X10 4 7110
HH368Q-1 .
01.03.7110006G = Distance plate
20 | 111465 Q-2F E.10%0097 - BEAR comp., upper 1 7110




&1-3-4

K1-3-4

¥ 5 FIEFE 5 B 2R Z2xin B | &
PART SERIAL PART
No. NO. Part No. NAME PART NAME Qty. Rem.
01.03.7110007 HH368Q-1E. - Distance plate,
21| GHH465Q-2E 1000110E b lower ! 7110
22 HERALE Threaded plug 1 7110
23 HRET Screw 10 7110
2.1 | 01.03.7110010 1 # #i%h=3= | Cap, crankshaft 1# | 110
GHH465Q-2E Mk T main bearing
24.p | 01.03.7110011 2% #h#hE= | Cap, crankshaft 2# | 110
GHH465Q-2E MK T main bearing
543 | 01:03.7110012 3g il | Cap, crankshaft 3# : 1110
GHH465Q-2E Mk T main bearing
24.q | 01.03.7110013 4f #h#h3 | Cap, crankshaft 4# | 110
GHH465Q-2E MK T main bearing
5.5 | 01.03.7110014 5#ihfd: | Cap, crankshaft 5# . 1110
GHH465Q-2E Mk T main bearing
27 TR Nut 1 7110
28 HfL Spring washer 4 7110
HH368Q-1E. e
29 L000167E PR Stud 1 7110
HH462Q.100 . .
30 0071D TENLE Positioning sleeve 2 7110
31 WRET Screw 1 7110
HH368Q-1E. e
32 1000169 A Bolt 1 7110
HH368Q-1E. e
33 1000169 WA Bolt 1 7110
34 36001 10E Eﬁﬁﬁﬂ}%:lﬁ Sensor, (.:r.ankshaft 110
fEIKER position




K 1-4-1

el laniy 4 o
T e | TR 4 ol It
k&2 k=2 =
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
01.05.00BDO017 THESEE .
1 GHH368QA1 1009010 R Oil pan comp 1 BD
2 K[EM%F2 | Fastening bolt 14 | BD
T 28 Washer, oil
’ g | sump 14 | BD
4 WA Stud 2 BD
TH T Washer, oil
5 A sump 2 BD
N == e
6 EI‘“E’& Nut, oil sump 2 BD
01.05.00BD019 N Threaded plug
J 53] 2
7| GHH368QA1 LALE I drainage I | BD
B A TE Washer,
8 # threaded plug I | BD
01.05.00BD022 HLIMAESE | Oil collector
? GHH368QA1 1010010 TR comp. I | BD
10 O£ | O seal 1 | BD
11 WER AR Bolt 2 | BD
12 R Washer 2 | BD




1-4-3

L e .
T me | T R gt | mR | an
No. PARTI\IS(ERIAL Part No. PARTNAME | PARTNAME | Qty. [ Rem.
01.03.7110016GH SRV oil sump
U | H46502E 1009010E | JHIEEFEAL K comp 1 7110
01.03.7110017GH s | Gasket, oil
2 | H465Q2F 1000064E | HIE5E % i sump 1 7110
01.03.7110018GH
5 | H465Q-2E GB/T5783- | WRET KAk Screw comp. 14 1110
01.07.00TY017G 1986 M6x20 M6x20
01.03.7110031G
4 HihRgE Threaded 1 7110
drainage plug
5 | 01.03.7110032G HEl Washer 1 7110
6 el Rubber ring 1 7110
01.03.7110019GH HLIMEEIEER S | Oil collector
7 H4650-2E 1010010E | o comp. 1 7110
GB/T5783- o Screw
8 1986 HRETM6x25 M6:25 2 7110
9 GB/ 929; O-1 | g Stud 4 7110
10 T Spring washer 4 7110
11 R RF Nut 4 7110
12 R MR Mini hook 1 7110

comp.




E1-5-1

St o % =
o mperepe | TR o £ B g
kS =2 ==

PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
01.05.00BD001 T&FERF | Piston ring
! GHH368QA1 1004020 % assy. ? BD
01.05.00BD002 e .
2 GHH368QA1 1004028 | 1&3& Piston 3 BD
01.05.00BD003 g . .
3 GHH3680A 1 1004021 | & ZER Piston pin 3 BD
4 | 01.05.00BD004 | 1004022 15 F Lock ring, 6 BD
GHH368QA1 D 7 piston pin
01.05.00BD005 1004011 : N Connecting rod
ps
> GHH368QA1 D FEFFEL AR comp. 3 BD
. Nut, connecting
6 1004012 | EFFIERE rod 6 BD
01.05.00BD006 | 1004041 | . Bearing shell,
7 GHH368QA1 D FEFFLIL connecting rod 6 BD
01.05.00BD007
8 GHH368QA 1 1005022 | #h#h Crankshaft 1 BD
01.05.00BD008 Bearing shell,
9 GHH3680A1 1005023 | Hhfhih L crankshaft 8 BD
1o | 01.05.008D009 | 1000047 | dviE A ST}E“ bearing > | B
GHH368QA1 D Al crankshaft
11 | 01.05.00BDO10 | 1011016 HESHTEIRT] Oil seal, . BD
GHH368QA1 D BERL crankshaft, F.R.
B B2 Plate, timing
12 1000024 | e belt 1 BD
01.05.00BDO11 fighERS | Timing pulley,
Bl Guuzesqar | 1000048 | proge crankshaft I | BD




E1-5-1

B
o5
=
5

ol s i AR R LT
S ks ==X
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
GB/T1099 | ..~ Semicircle pin
14 1979 [ £S5 < 19 5x19 1 BD
01.05.00BD012 T =M | V-belt pulley,
15 GHH368QA1 1000049 e driving ! BD
—L e ] A
6 GB/T5786 ﬁlﬁ;iﬁﬂf Bolt | BD
—1986 s M12x1.25%25
01.05.00BDO013 ity g | O seab
17 GHH368QA 1 1020022D Bk crankshaft, 1 BD
R.R.
2 g g
18 1002030D E mam e E | Gasket, rear | BD
7 end plate
01.05.00BD027 muoe | Rearend plate,
19 | GHE368 QAl 1002020D | Hhih/E e crankshaft 1 BD
20 AR Bolt 4 BD
21 B Bolt 2 BD
ENLE (B Pin, rear end
22 1000014 | HifEiE G | plate, oil pump 2 BD
=R crankshaft
Toothed ring
01.05.00BD014 KA AT )
23 GHH368QA1 1005011 i comp., flying 1 BD
wheel
24 1005014D | "&FCRKE Bolt, wheel 6 BD
25 1000122 | ENCHY Pin 1 BD
26 172 Bearing 1 BD




& ) ) e NS
e EF5T M T 4k i | s
No. PART SERTAL NO. Part No. | PART NAME PART NAME Qty. | Rem.
- _op |HH465QA. 1( % —I&7% [Gas tight ring
1=1 | 0L.05. 7110001GHH165Q-2E | "0 ™| 0 o 1% biston 4 | 7110
B 5 HH465QA. 1| 56 —1&Y%% |[Gas tight ring
1-2 | 01.05. T110001GHHA65Q-2E | = o ™| 20, 2% piston 4 | 7110
~ o | HH465QA. 1[G ZEMMA | 0i1 ring comp. ,
1-3 | 01.05. T110001GHHA65Q-2E |~ oo Diston 4 | 7110
o | mmdesQA 1] .
2 01.05. 7110002GHH465Q-2E | "% ™ | il % Piston 4 | 7110
3 01. 05. 7110003GHH465Q-2F HHS’ESS‘IIO T FEEY Piston pin 4 | 7110
op [HH462Q. 10 [ V& ZEHS R [ Snap ring,
4 01.05. 7110004GHH4650-2E | = ~0% " B2 S iston bim 8 | 7110
5 | 01.05.711000561H4650-2F | MHA69QF. 1] i e vy | Connecting rod 4 | 7110
004017 comp.
01. 05. 7110006GHHA65Q-2E .
6 |01.05.7110007GHH465Q-2E HH(;Z%Z&DIO RN Beiimfiiheil’d 8 | 7110
01. 05. 7110008GHH465Q-2E connecting ro
7 |01.05. 7110009GHH465Q-2E | 1005022F | i Crankshaft 1 | 7110
]
8 GB/TH786— Z%E%FJZ—B Fixed screw ) 7110
1986 "2 V12X 1. 25X 25
X 25
5 i pz 4y | Pulley,
9 |o1.05. 71100106HH4650-2E pr Cranhan bt belt 1| 7110
0il seal cup
- HH462Q. 10 | #iAH AT | comp. ,
10 | 01.05. 7110011GHH465Q—2E 11016d | B2 cratkshaft. F. 1| 7110
R.
01. 05. 7110012GHH465Q-2E L .
11 |01.05.7110001GLJ465Q—1ANE EZIER | Driving sprocket || 7y 9
L wheel, timing




1 4 1-5-4
@ -5- Y T I
feis | mib | TR g aE | s |
No PARTI\IS(])ERIAL PartNo. | PARTNAME | PARTNAME | Qty. | Rem.
GB/T1099 | .. = Semi-circle key
12 1979 HA[FH BE5 %19 <19 1 | 7110
01.05.7110013 | HH462Q.1 Thrust plate,
13 GHH465Q-2E | 000047D i L2 crankshaft 2 7110
01.05.7110014
GHH465Q-2E
01.05.7110015 |HH462Q.1 | . . .
14 GHH4650-2E | 002021D Es0) Main bearing shell [ 10 | 7110
01.05.7110016
GHH465Q-2E
15 LIV Bearing 1 | 7110
16 ENE Positioning sleeve | 2 | 7110
17 B Washer 1 | 7110
1g | 01.03.7110009 | HH462Q.1 Hh 0 5 i 55 25 | gasket, crankshaft R
GHH465Q-2E [002030D | &34 end plate seal
HH368Q-1
19 E.1000081 [ #84T Screw 2 | 7110
E
5o | 01:05.7110017 | HH462Q.1 | ikl i girfealc‘;zgksha P I [
GHH465Q-2E |002022D | & R :
21 HRET Screw 4 | 7110
22 [RFR Cylinder roller 1 | 7110
01.05.7110018 KE M KB | Flywheel &
23 GHH465Q-2E 1005011E % toothed ring assy. L[ 71o
HH462Q.1 -
24 005014D Tk Ehg e Screw, flywheel 6 | 7110




&1-6-1

§—6

K&1-6-1

=3 I =z 37 U ¥ NN
S I B B2 wrs | G| e
k&2 ks ks i==A
PART
No. SERIAL Part No. ﬁii‘; PARTNAME | ¥ | Rem.
NO. :
PhECHIRGIM | Oil seal comp.,
! 1000124D EE RSN camshaft, F.R. ! BD
01.06.00B Cam shaft
2 | DO02GHH | 1006010E | N&&HERs com 1 BD
368QA1 P
01.06.00B
3 | poo3GHH | 1000129D 'ﬂ'%if;i% Tlclxtsﬁfftf’ 1 | BD
368QA1
4 GE/]ESSI: HEETM6x12 Screw M6x12 2 BD
01.06.00B
5 | DO04GHH 1007045 PR Shaft, rock arm 2 | BD
368QA1
6 PRAEEHIRE] | Screw M6x16, ¢ | BD
M6%16 rock arm shaft
01.06.00B
7 | DOOSGHH | 1007026D PR Rock arm 6 | BD
368QA1
8 1007035D | f@memaese | Spring rock 6 | BD
arm shaft
01.06.00B Valve. air
9 | DOO6GHH | 1007033D S int;’(e 3 | BD
368QA1
01.06.00B
10 | DOO7GHH | 1007032D HEA] Exhaust valve 3 | BD

368QA1




’1-6-1
= || s ¥ R
| FIEL | R wtr | n | e
S =2 =2 ==A
PART
No. | SERIAL Part No. PART 1 porTNAME | Y | Rem.
O NAME
01.06.00B
11 | DOOSGHH | 1007030D | “<I7]3#% | Spring, valve 6 | BD
368QA1
01.06.00B PN Adjustment
12 | DO11IGHH | 1007046D %E'Eiiﬁ nut, rockarm, | 6 | BD
368QA1 R valve
01.06.00B I .
13 | por2gHH | 1007027p | FEIALE | Adjustment 6 | BD
3680A1 HEET nut, rock arm
01.06.00B e .
14 | po13GHH | 1007028p | v P | Comelocking |, | oy
3680A1 Bt block, valve
01.06.00B A
15 | DO09GHH | 1007029D 1']%% Seat, valve 6 | BD
368QAl1 e SPring
01.06.00B . .
16 | DO14GHH | 1007022D Q'?Eﬁ Oil seal 6 | BD
368QA1 S¥59 comp., valve
01.06.00B R
=155 | Bottom seat,
17 | DOIOGHH | 1007021D | 50 valvo spring 6 | BD

368QA1




Kl 1-6-4

T mm | e | o 8 |
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
= hE
X GB/T5786-1 gf“f s | Fixedserew R
986 s M12x1.25%25
01.09.7110001 IS HIIER) | Timing sprocket
2 GHH465Q-2E 1000101E Bk wheel, camshaft ! 7110
HH368Q-1E | 1o . .
3 1000192E [ F14 Cylinder pin 1 7110
01.06.7110001 "
4 | GHH46S Q-2E 1006013E | ¢ Cam shaft 1 7110
5 01.06.7110002 | HH462Q.10 | (m4t%hikH#E | Thrust plate, | 1110
GHH465Q-2E 00129D i3 camshaft
— AL | Slotted-head
6 HRET screw 2 7110
HH462Q.10
01.06.7110003 R
7| GHHaesQoE | ©07032D!1 AU Exhaust valve 4 | 7110
(D2)
HH462Q.10
01.06.7110004 N
8 GHHA65Q-2F 07033D1 A Intake valve 4 7110
(D2)
9 01.06.7110005 | HH462Q.10 | “<[]#%JKX | Bottom seat, g 1110
GHH465Q-2E 07021D JEE valve spring
01.06.7110006 | HH462Q.10 | .00\ o0 o .
10 GHH465Q-2F 07022D E2PSYRD Oil seal comp. 8 7110




K 1-6-4

o
paisy
=
e

o mprene i 4 4 B g
kS s ==
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
01.06.7110007 | HH462Q.1 | .
11 GHH465Q-2E 007030D SIPEE | Valve spring 8 7110
1o | 01.06.7110008 | HH462Q.1 SI13% | Seat, valve g 110
GHH465Q-2E 007029D | J& spring
13 | 01067110009 | HH462Q.1 SITHEZ | Cone locking 6 | 7110
GHH465Q-2E 007028D | #iitk block, valve
PN, Adjustment
14 | 01067110010 | HH462Q.1 | “iI B serew . valve g 7110
GHH465Q-2E 007027D | VRHEERERET ’
rock arm
01.06.7110011 | HH462Q.1 | e .
15 GHH465Q2F 007046D PFEIRE; | Adjustment nut 8 7110
GB/T819-1 | —“F#4¥T | Slotted head
16 985 SLHRET screw 10 7110
17 | 01067110012 | HH462Q.1 SIREE | Spring, valve g 1110
GHH465Q-2E 007035D | ZhiadE rock arm shaft
01.06.7110013 | HH462Q.1 | .., Rock arm,
18 | GhHassQ2E | 0070260 | Y VEE | lawe 8 | 710
1o | 01067110014 | HH462Q.1 SI18% | Valve rock arm 5 110
GHH465Q-2E 007045D | gk shaft comp.




E1-7-1

1-7-1
AR . N
E maE | P ;ﬁ AFh A Fh i | &
PART
No. SERIAL Part No. PART NAME PART NAME Qty. | Rem.
NO.
1 01.09.00BD 1022015 Ja BT K Rear shroud 1 BD
011GHH368 comp.
QALl
2 1022014D | /e B85 MH | Rubber washer 2 BD
g
3 1022012D | Ja B M3, | Rubber washer 2 BD
4 1022013D | #t& Sleeve 4 BD
5 GB/T97.1 #E6 Washer 6 2 BD
—1985
6 iV Bolt 1 BD
7 1000164 | [EREFTEALE | Fastening stud, 2 BD
IS A rear shroud
comp.
8 1000019D | & HIAHLICZEE | Washer, 2 BD
generator bracket
9 GB/T6170 | #&REM6 Nut M6 2 BD
—1986
10 1022019D | ¥l Cushion, sponge 1 BD




E1-7-1

K1-7-1
T LR ¥ o
o s | TR g 4 O g
kS =2 ==
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME ‘ Rem
M s e
11 1022020D Washer, sponge 2 BD
12 1022018D | Vi&pficiiEl | Washer, sponge 1 BD
01.09.00BD002 . .
13 | GHH368 QA 1000053 | IEH Timing belt 1 BD
AIfE 5584 | Gasket, FR.&
14 1000029D | g ey R.R. shroud ! BD
01.09.00BD010 L X .
2=
15 GHH368QA1 1023011D | HiEE5CEEL | Front shield assy. 1 BD
16 WA Bolt 6 BD
17 1023013D | pimsepypg | Backing-upring, |t gy
front shroud
01.09.00BD004 \ .. . | Tension pulley
JS|
18 GHH3680A1 1021010D | K5 KAk comp. 1 BD
01.09.00BD005 s gy | BOl W flange,
19 GHH368QA 1 1000088D A tension pulley 1 BD
comp.
20 GB/T848— B8 Washer 8 1 BD

1985




E1-7-1

K1-7-1
0 (1o, % -
ol smp | FOE | e 4k LT
=2 ks ==X
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
21 1000061D | #iHaerzs | Sleeve coil 1 BD
spring
01.09.00BD006 o
22 GHH368QA1 1000065D | 3 Coil spring 1 BD
KA E | Bolt wit flange
01.09.00BD007 N . ’
i 2
23 GHH3680A1 1000073D | Fiii /2 | tension pulley 1 BD
2 comp.
24 GB/T859 B Washer 8 1 BD
—1987
EZ PR
25 z(—iA40H Washer 1 BD
8—A140HV
v
56 | 01.09.00BD0O0Y | 0 PHESEHIE | Timing pulley, | BD
GHH368QA1 R4 | camshaft
27 LAY Bolt 1 BD
28 12 Washer 12 4 BD
29 GB/T1099 H#5%19 Key 5x19 2 BD

—1979




K1-7-4

R o -
T mirss | TR 1 X
EE2 kF2 B

No. PARTNS 5 RIAL Part No. 1\1;2&];3 PART NAME Qty Rem.

01.09.7110002 IERE4 | Timing chain
! GHH465Q-2E 10210408 | s g comp. ! 7110
Wearable
2 %}i%ﬁ sleeve, guide 1 7110
ol plate, R.
3 WRET Screw 2 7110
4 i Rubber ring 1 7110
01.09.7110003 kRS Tensioning
> GHH465Q-2E 1021010E 159 device comp. ! 7110
B4
6 1021032E iﬂ;gi% Bolt M8x25 1 7110
Positioning
7 gigw sleeve, guide 1 7110
plate, R.
Wearable
8 %’igfﬁ sleeve, guide 1 7110
a plate, R.
01.09.7110004 AFMR | Guide plate
? GHH465Q-2E 1021031E )<¥54 comp., R. ! 7110
2 B bR Positioning
10 Ik bolt, guide 2 7110
" plate, L.
11 01.09.7110005 1021020E | A=FAk Guide plate, L. 1 7110

GHH465Q-2E




K1-8-1

o
paisy
=
e

T apprme i Atk T o e
k=2 ks ==X
No. | P ARTNSSRIAL Part No. PART NAME | PART NAME QY | Rem.
01.08.00BD002 TR Throttle valve
! GHH368QA1 1007010E % comp. ! BD
R . Sensor, intake air
01.11.00BD004 AR ’
2 GHH368QA1 3600040E AR temperature & 1 BD
pressure
3 AT Screw 2 BD
01.08.00BD005 S Intake manifold
4 GHH368QA1 1008110 159 assy. ! BD
01.08.00BD006 HES IS Gasket, intake
S | Guu3esQa1 | 1000003E | i manifold I | BD
6 - Clamp 2 BD
7 WRET Screw 2 BD
01.11.00BD001 S f s BT Sensor, engine
3 }E’Z )
8 GHH3680A1 3600020E | ZKiRALER femperature 1 BD
01.11.00BD002 .
9 GHH3680A1 3600050E | 73t HEAL Step motor 1 BD
01.11.00BD003 TR E Sensor, throttle
10 GHH368QA1 3600090B |y ppomn position ! BD
11 | 01.08.00BD004 WERIMERSE 1 BD
GHH368QAl1 EEr




&1-9-3

K1-9-3
i 3 4 .
Bl mmeam | TR 4 ww | s
No. PARTN(S)ERIAL Part No. | PART NAME PART NAME Qty. | Rem.
01.08.7110011 J .
U | GHH46sQoE | '0080NE | HFUSE | Exhaustmanifold |1 7110
01.11.7110005 R
2 GHHA465Q-2E 3600070E | % AL/E#E | Oxygen sensor 1 7110
= A ; ;
5 | 01087110012 | HH462QE. ?j S {eat insulation -
GHH465Q-2E 1000054E | MaFEsas | plate,
59 manifold
HH368Q-1
4 E.1008012 | X kiZH: | Stud 8 7110
E
5 GB/T6170- IZHMS Nut M8 8 7110
1986
6 HH465Q3. | H"TBiT ]cE;;tlh Ci]:(faust 1 7110
1000079 | Hhsk i p-,
manifold
GB/T5787- | W84T
7 1936 M6 X 20 Screw M6 X 20 3 7110
HR Heat insulation
8 01.08.7110013 1008013E | K@#4 285 | shroud comp., 1 7110

GHH465Q-2E

i

exhaust manifold




E1-10-1

TR e .
T mm | TR g 2 Wi | i
PART SERIAL PART
No. NO. Part No. NAME PART NAME Qty. Rem.
01.05.00BDO16 S .
1 GHH368QA1 1011010D | AlihZREAL | Oil pump comp. 1 BD
) Heinge Threaded cone | BD
plug
3 HLHZRE i%e | Gear, oil pump 1 BD
4 LIRS Ul Toothed ring, oil | BD
pump
5 i House, pump 1 BD
6 GB/T819— | ZE5WR4T Screw M6x12, p BD
1985 M6x12 pump house
- Valve, pressure
7 PR 1 S 1 BD
limiting
8 BT e ffpr.m.g’ Prsi® | 1 | BD
imiting valve
S i &
9 EE IR Threaded plug 1 BD
10 1000051D | #L{HZE Gasket, oil pump 1 BD
ENE (HL | Position block,
11 1000014 IR 22k rear end plate, oil 2 BD
M) pump crankshaft
GIR[ECY SN
12 1000083D A Bolt w/t flange 1 BD
M=% ,E.\ >
13 1000084p | PLEREM | g flange 5 BD

i TR WA




Kl1-10-4

B
o=
=
5

T spprse i ¥ T 2l
k&2 ks =N
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
01.09.7110006 ATEE5E & HL | Front house &
! GHH465Q-2E 10110108 e 5Y5 oil pump assy. ! 7110
2 GngZW' HBETM6%55 | Screw M6x55 2 7110
3 RSy U-shaped washer 1 7110
4 GngZS% BEETM6x45 | Screw M6x45 1 7110
5 GngZm' BEETM6%45 | Screw M6x45 6 7110
6 GngZW' HRETM6x45 | Screw M6x45 2 7110
7 GngZS% HEETM6x45 | Screw M6x45 2 7110
8 TS Pressure 1| 7110
regulating valve
9 5 Spring 1 7110
10 SRR Seat, spring 1 7110
11 RS Threaded plug 1 7110
HH462Q.1 | ... . Positioning

12 000014p | EFEE sleeve 4 710
13 | OLO3TH0027 0 5050508 | 4L JUgRk | Oil gauge comp. 1 7110

GHHA465Q-2E




E1-10-4

S A4 ¥ ‘
I s | TR 4 L1 s
] 5l =
No. PARTN(S)ERIAL Part No. PART NAME PART NAME Qty Rem.
14 | 01.09.7110008 | o op RS FE /% | Strip, front house | 7110
GHH465Q-2E % seal, L.
LR Guide pipe comp.,
15 §595% fuel level ruler ! 7110
16 Jisz Pl Rubber ring 1 7110
17 M Y Oil spray nozzle 1 7110
18 GB{EEZSI HZ24TM8 X 20 | Screw M8X20 1 7110
b T L A External gear, oil
19 HEST s 1 7110
pump
20 A Internal gear, oil 1 7110
pump
1 W% G 2= Rear plate, oil 1 7110
pump
— ik
22 AT Slotted-head screw 6 7110
23 bR b Plug 1 7110
01.09.7110007 AT E 4% | Strip, front house
24 GHH465Q-2E 1011019E £ 2% seal, R. 1 7110
25 1000027E | &ZhHLHH | Shackle, engine 1 7110
2% GB/T5783- HEETMS X 20 Screw comp. | 7110

1986

M8X20




E1-11-1

K1-11-1
i v é 8%
D s | TR w2 | &
=) =) J=:X bES
No. PARTN(S)ERIAL Part No. | PART NAME |  ParT Nawg | 9% | Rem
01.10.00BD001 P Water pump
1 | Grmses QA 1307010D | 7K h% comp. 1 BD
5 R
2 1000052D ;th* B3 | Gasket, water 1 | BD
== pump
JKFEE L | Fastening stud,
3 1000092D | BE Xk | water pump 2 BD
A comp.
4 ;E;T\ Nut w/t flange 2 BD
5 GHIL oY Bolt w/t flange 3 BD
6 R AR Bolt 3 | BD
01.10.00BD002 IK IR J Pulley, water
7 GHH368QA1 1000017 L2 pump belt ! BD
8 W g2 | Bolt w/t flange 4 | BD
01.10.00BD003 s Belt, water
9 | GHH368 QA 1000077 | 7KZE R pump 1 | BD




E1-12-1

2

HISEE

e | FEFAE B AR AR BoE | &
No PARTNS g RIAL Part No. PART NAME PART NAME Qty. | Rem.
02.04.00BD001 T 2 o Cover comp.,
1 GHH3680A1 1600010 | ES &l ik clutch 1 BD
2 YRS Bolt 2 BD
3 WA Bolt 4 BD
4 GB/T859 GHEAY Spring washer 8 2 BD
—1987
02.04.00BD002 B #REE R | Friction plate
> GHH368QA1 1602010 S¥59 comp., clutch ! BD
02.04.00BD003 . .
6 GHH3680QA1 53 B 7K Release bearing 1 BD
7 B B | Retainer, release 1 BD
ZiSia bearing, clutch
02.04.00BD005 .
8 GHH368QA 1 +E Snap ring 2 BD
02.04.00BD006 B Gy Bl | Release shaft
9 o 1 BD
GHH368QAl1 Rk comp., clutch
02.04.00BD004
10 GHH368QA 1 LHESS Shaft sleeve 2 BD
11 R Spring 1 BD
02.04.00BD007 N T Release arm,
12| GHH3680QA1 AEEITEN | eh I | BD
GB/T5789 | ‘78182
13 1986 | AMSx35 Bolt W/T flange 1 BD
14 GB/T97.1 S Washer 8 1 BD
—1985
15 GB/T6170 WA REM Nut M8 1 BD

—1986




K 1-12-4
SEEY % N
o sperme | TR R g e
=2 ks ==X
4<; 2 PART SERIAL PART Qt
, y
/3 3 No. NO. Part No. NAME PARTNAME | =7 | Rem.
=3 (b&r 4
: P
@ [ - TR £z N p | 02047110012 00 o | A ETERIRER I;SZSSS;: giesl;e 1 | 7110
i ’,_l, :" B ’_'_\ NS _ )__Ll\ .
:4,") ﬁ ‘Y_%";_ e %; A GHHA465Q-2E RFEREAL clutch
E P \ \]
- i /
) g S ~\ ol—1 5 TENLIZET Positioning ) 7110
/ ,-(,Kl. . ity "i7 =2y M8x16 screw M8x16
/ "‘-TZ/' "»1” . jﬂ) / \(‘\'::-\\“‘:‘\ “// -@
A7 AYINS P L _
\ I\ \p7=TF > 3 GBITST83- | yoitmgxie | ScrewMsxi6 | 4 | 7110
N AN o7 1986
L:& (‘ﬁ ).L'(!)/ {()’ £
R A .
i I\ «/ § > GB/T859-1 2 LD Spring washer
: ‘ Vi m(‘"‘ e /ﬂﬂ O\L o - 4 087 WIS | ¢ 2 | 7110
Uiy AN T > o/
j e J@ (rﬁg\@.%?//?/ e 5 | 02047110013 | 0 oo | ESETARAEEE | Friction plate R
e T Zen GHH465Q-2E R comp., clutch
‘1’ .\‘ L"JJ F Q;’ /'/ ’

7 4
“e Wate P55 A%



E1-13-1




E1-13-1

. e EE L 4 R sh |
No. PART SERIAL NO. Part No. PART NAME PART NAME Qty. | Rem.
1 02.02.00BD028GHH368QA1 1701130 — A Shaft kit 1# 1 BD
TN .
2 02.02.00BD031GHH368QA1 GB/T276—1994 (41)3G180204 Bearing, input shaft, R. 1 BD
02.02.00BD032GHH368QA 1 R o .
3 02.02.00BD079GHH3680A | 1701310 g 35 PRI B Seal ring comp., shaft 1# 1 BD
PN LTS o
4 02.02.00BD033GHH368QA1 GB/T276—1994 (£5)3G180303 Bearing, input shaft, L. 1 BD
5 02.02.00BD034GHH368QA 1 1701011 CHUFR C ring 1 BD
6 02.02.00BD035GHH368QA1 1701120 — i B TR AR Seal cap comp., shaft 1# 1 BD
7 02.02.00BD036GHH368QA 1 1701201 F 1) Intermediate shaft 1 BD
3] A oAb = RN
8 02.02.00BD038GHH368QA1 1701200 ?Zg?ﬁﬂ:xjﬁﬂ AR Cylinder roller bearing 1 BD
9 | 02.02.00BD039GHH368QA1 1701013 CcHl C ring 1 BD
10 | 02.02.00BD040GHH368QA1 1701060 e s 5 R ek OF) Seal cap comp., inter. Shaft, R. 1 BD
11 | 02.02.00BD041GHH368QA1 | GB/T276—1994 | %#7#&3G50304 Bearing 1 BD
12 | 02.02.00BD042GHH368QA1 1701012 CHIFR C plug 1 BD
13 | 02.02.00BD043GHH368QA1 1701219 H () ey SR R Retaining nut, inter. Shaft 1 BD
14 | 02.02.00BD044GHH368QA1 1701050 e [) s B Sk () Seal cap comp., inter. Shaft, L. 1 BD
15 | 02.02.00BD045GHH368QA1 1701211 HR B il — Ry A FE Gear 1#, intermediate shaft 1 BD
16 GB/T309—1984 | ¥&%fP2x7.8 Needle P2x7.8 1 BD
17 | 02.02.00BD046GHH368QA1 1701203 o) A — R e H Washer, gear 1# ,inter. Shaft 1 BD
18 GB/T308—1989 | 4MEKk4.7625G60b Steel ball 1 BD




E1-13-1

. B EE L 4 4 wh | i
No. PART SERIAL NO. Part No. PART NAME PART NAME Qty. | Rem.
19 | 02.02.00BD047GHH368QA1 1701204 R kY5642 | Bush, gear 1#, intermiate shaft 1 BD
20 | 02.02.00BD048GHH368QA1 | JB/T7918—1997 | %#/KK253024 Bearing 1 BD
21 | 02.02.00BD049GHH368QA1 1701212 a RN [ET i I s Gear 2#, intermiate shaft 1 BD
22 | 02.02.00BDO50GHH368QA1 1701213 P ) il = RS 1 S Gear 3#, intermiate shaft 1 BD
23 | 02.02.00BD051GHH368QA1 1701205 Y 17 0 Shaft bush, gear 2# & 3# 2 BD
24 | 02.02.00BD052GHH368QA1 | JB/T7918—1997 | #l/&K303520 Bearing 2 BD
25 | 02.02.00BD053GHH368QA1 1701206 T SRR A Washer, gear 2# & 3# 2 BD
26 | 02.02.00BD054GHH368QA1 1701208 SR R R Adjustment washer, gear 3# 1 BD
27 | 02.02.00BD055GHH368QA1 1701207 T A Pressure spring, gear 2# & 3# 1 BD
28 | 02.02.00BD056GHH368QA1 1701214 F ) e DU R 45 Gear 4#, inter. Shaft 1 BD
29 | 02.02.00BD057GHH368QA1 | JB/T7918—1997 | %f/KK253020 Bearing 1 BD
30 HE Washer 1 BD
31 02.02.00BD059GHH368QA1 1701232 BT R A 2 Synchronizer hub, low speed 1 BD
32 02.02.00BD060GHH368QA1 1701231 ESEEIE e Sleeve, low speed synchronizer 1 BD
33 | 02.02.00BD061GHH368QA1 1701215 0GR [R] A 2k 3 (/) Z;’Sfﬁfgnrligr ILO.W speed 1 BD
34 | 02.02.00BD0O62GHH368QA1 1701217 (A 2t shgge | SPTing toothed ring, low speed 1 BD
synchronizer
35 | 02.02.00BD063GHH368QA1 1701216 I gt 3 () | oothed ring, low speed 1 BD

synchronizer, R.




E1-13-1

. FEFEFI Y T B sk | g
No. PART SERIAL NO. Part No. PART NAME PART NAME Qty. | Rem.
36 02.02.00BD064GHH368QA 1 1701233 | {K [R5 2Ro g Spring, low speed synchronizer 2 BD
37 02.02.00BD065GHH368QA1 1701234 EIE e Key, synchronizer 3 BD
38 02.02.00BDO66GHH368QA 1 1701242 | R g Hub, high speed synchronizer 1 BD
39 02.02.00BD067GHH368QA1 1701241 iR RE Sleeve, high speed synchronizer 1 BD
40 | 02.02.00BDO6SGHH368QA1 | 1701218 | ik [FI 4 2k 36 Toothed ring, high speed 2 BD
synchronizer
41 02.02.00BD086GHH368QA1 1701243 e [R5 Spring, high speed synchronizer 2 BD
42 1701234 | [FIAFasiEsk Key, synchronizer 3 BD
43 02.02.00BD069GHH368QA 1 1701081 | BIRYZEH U548 Gear, reverse gear, idle 1 BD
44 02.02.00BD070GHH368QA 1 1701015 | AFEEIREI RG4S Hh Shaft, reverse gear 1 BD
45 GBI #D5x13 Pin D5x13 1 BD
—1986
46 02.02.00BD071GHH368QA1 1701070 | BEIR4GUTHE i B SRR Seal cap comp., reverse gear shaft 1 BD
47 02.02.00BD072GHH368QA 1701202 | #HEE, HEAR AR Worm mileage meter &speedometer 1 BD
48 | 02.02.00BDO73GHH368QA1 | 1701209 | ifis. HLF: Feit Worm gear mileage meter 1 BD
&speedometer
. - A Bush ,mileage meter & speedometer
49 02.02.00BD074GHH368QA 1 1701401 | #HEE, BERRFARGCHIE 1 BD
worm gear
50 02.02.00BD075GHH368QA 1 GFLT13949522' S B E19x1.8 O seal 19x1.8 1 BD
51 1701410 | #HEMELA Seal ring comp. 1 BD
52 02.02.00BD077GHH368QA 1 1701028 | JHEETH I HERRET Thrust screw, speedometer 1 BD




E1-13-4.1

K1-13-4.1
Fr it (Y % .
ol aperepe | TR i g e
ks =2 ==
No. | P ARTNSSRIAL Part No. | PART NAME PART NAME QY | Rem.
02.02.7110044 | 4T08-170 | .
U | GHE465 Q2E | 1101 LN Input shaft 1 7110
, | 02.02.7110045 | 5T07-170 N4 EHE | Seal comp., input | 1110
GHH465Q-2E 1080 )<Y shaft
3 _C;];’Qf% #7%6204/P53 | Bearing 6204/P53 1 7110
4 | 02027110046 | 4T08-170 B = RS | Gear comp.3#, | 1110
GHH465Q-2E | 1120 LA ER G input shaft
5 | 02.02.7110048 | 5T07-170 4 E R ET | Needle bearing, | 1110
GHH465Q-2E | 1150 Bk gear 3#
o | 02027110049 | 5T07-170 | =, mOtfE g;‘zhji EEE ] e
GHH465Q-2E | 1102 EES .
synchronizer
7 02.02.7110050 =, VUF4[EZ | Synchronizer kit, ! 7110
GHH465Q-2E TR gear 3# & 4#
g 5T07-170 | =. PUR4[E# | Synchronizer hub, ! 7110
1134 IRE gear 3# & 4#
— - Synchronizer
5T07-170 | =, PAR4FEIAH
9 1131 oy sleeve, gear 3# & 1 7110
4
1o | 02027110051 | STO7-170 | =, VUR4[EI2> | Spring, gear 3# & ) 110
GHH465Q-2E | 1133 PR 4# synchronizer
T 5T07-170 | =. DU4[EA | Slide, gear 3# & 3 110
1132 FTHER 4# synchronizer




E1-13-4.1

E1-13-4.1

T 11y ¥ .
o apprmps | TR g 4k LT
=2 k=2 ==X

PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
1 | 02027110052 | 5T07-170 | =, PUAY R:;fl;’;ng rﬁg’ P S
GHH465Q-2E | 1103 wapim | 8 ;
synchronizer
" GB/T791 ﬁﬁfﬁz Needle bearing R
8-1997 4 K25x30x24
PUR4EIZE | Spring, toothed
14 STO7-170 PRGFRH | ring, gear 4# 1 7110
1105 .
= synchronizer
A
|5 | 02:02.7110047 | 4T08-170 E)ﬁﬁg Gear 4# comp., | 7110
GHH465Q-2E | 1110 ﬁD” 6= input shaft
16 | 02.02.7110054 | 5T07-170 i AFh/c | Bearing, input 1 1110
GHH465Q-2E 1110 LS shaft, L.
02.02.7110055 | 5T07-170 | HIR41EL Pinion comp.,
17 1 7110
GHH465Q-2E | 1070 M reverse gear
lg | 02027110056 | 5T07-170 | fEIRYHAAE fitarmmg :rng’ P S
GHH465Q-2E | 1053 B2 cverse ge
pinion
o | 02027110057 | 5T07-170 | fal itk rsiafrt comgé’ P S
GHH465Q-2E | 1060 L cverse ge
pinion
5o | 02027110058 | 5T07-170 AR Ah Bt Locking bolt, 1 110
GHH465Q-2E | 1057 Py reverse gear shaft
51 | 02027110059 | 5T07-170 B RS 4 hE Washer, reverse 1 110
GHH465Q-2E 1052 ¥ gear shaft bolt
4T08-170 | H N
22 1100 o Input shaft comp. 1 7110




E1-13-4.2

K1-13-4.2
S ol ¥ .

T mesrs | TR s |

ks =2 ==
PART SERIAL PART Qty

No. NO. Part No. NAME PART NAME Rem.

02.02.7110061 | 4T08-170 . .

1 GHH465Q-2E 1204 H ) Intermediate shaft 1 7110

5 | 02027110062 | 5T07-170 e f—FY | Gear comp. 1#, | 110
GHH465Q-2E | 1230 PapitedEkls intermediate shaft

3 | 02.02.7110063 | 5T07-170 HRIE A RS | Gear comp.2#, | 110
GHH465Q-2E | 1210 e intermediate shaft

4 | 02027110064 | 4T08-170 HPEAI =R | Gear 3#, | 1110
GHH465Q-2E 1203 s i intermediate shaft

5 | 02.02.7110065 | 4T08-170 FEAHIURYS | Gear 4#, | 1110
GHH465Q-2E 1202 Wit intermediate shaft
02.02.7110066 .

6 | GHHA465 QE 44733005 Bearing 33005 1 7110

5 | 02.02.7110067 | 5T07-170 — R4 | Needle bearing, | 1110
GHH465Q-2E | 1240 RIS gear 1#

o | 02027110068 | 5T07-170 | —HilEHE Tor?tﬁfdn?zn% " P S
GHH465Q-2E | 1206 g2 2; chronizel, ge

o | 02:02.7110069 —. _#4[E | Synchronizer ) 110
GHH465Q-2E R comp., gear 1# & 2#

10 STO7-170 1 e Spring 2 7110

1223




E1-13-4.2

K1-13-4.2

T A ¥ )
T mpps | FH8 | og w4 o e
is2 =2 =20
No. PARTN(S)ERIAL Part No. | PART NAME PART NAME WY | Rem.
1" 5T07-170 | —. Z#4[A | Synchronizer hub, | 7110
1224 AR gear 1# & 2#
. 5T07-170 | —+ Z#4[A | Synchronizer sleeve, | 7110
1221 wHRE gear 1# & 2#
13 5T07-170 | —. Z#4[A | Synchronizer key, i 7110
1222 P2 RN gear 1# & 2#
14 | 02027110070 | 5T07-170 | —. —f4fd i{iiiﬂﬁizﬁg wrts | 1| 7110
GHH465Q2E | 1205 paeE | &
s GB/T791 éﬁrfﬂ;fx 5 | Needte bearing B -
8-1997 s K30X35X25
16 | 02027110071 | 5T07-170 ZH4[FEIPEE | Toothed ring, 1 7110
GHH465Q-2E | 1204 g2 synchronizer, gear 2#
17 | 02027110053 | 5T07-170 =. VY#4i% | Distance sleeve, gear | 7110
GHH465Q-2E | 1202 REE 34 & 4#
02.02.7110101 | GB/T297 .
18 | GHiH465 Q2E | -1994 7432004 | Bearing 32004 1 7110
1o | 02027110072 | 5T07-170 | el e ﬁféii&f:::?ﬁ‘;t R
GHH465Q-2E | 1005 T R )
bearing
50 | 02027110105 HE)4HE[E | Fixing nut, . 7110
GHH465Q-2E IS intermediate shaft
71 4T08-170 e ) 2L 4 Intermediate shaft | 7110
1200 comp.




nm oo,

K1-14-1

Frg | FHEFRAS | FE R gy 2R o | &1
No. PARTNS(I;:.RIAL Part No. | PARTNAME | PARTNAME | Qty. | Rem.
1 O(‘f]{%%%%aolm 1701010 ARSI | Gearbox assy. 1 BD
2 %%(ﬁé%%%aolm 1701113 TENCE Pin 2 BD
3 3}31/9256790 IEFEAM6x40 | Bolt AM6x40 1 BD
4 i%g;ggo HEFEAMSX50 | Bolt AM8x50 10 [ BD
5 381/9256790 IZFEAMSx70 | Bolt AM8x70 5 BD
6 i%g;g% IEFEAMB=90 | Bolt AM8*90 1 [ BD
7 331/9256790 %\i{%xms Bolt AM8x135 1 BD
e e e e e R
: ossssat | IR 10RE™ | | o
40x2.65 seal,40x2.65
10 ?9B8/'5T819_ ﬁgm—as fggex‘;v@é.s 4 BD
1 ?}2ﬁo§éo6%%30181 1701140 | WREMK fgﬂfvel rler | Bp
12 381/9232452'1 }Fl%ﬁ O seal 17x1.8 1 BD
13 QC/T378— | HRJE Threaded plug | BD
1999 Z1/2"—14 Z1/2'-14




E1-14-1

Tt (e % N
S I i P 5 |
No. | P ARTNSSRIAL Part No. 15211\?15 PART NAME Y | Rem.
”EEEE%%FWEE Magnetic, gearbox
QC/T384 | % ‘ ’
14 ” drainage plug 1 BD
—1999 Z1/2"—14 71214
(B&tE) )
02.02.00BD082 (IERf K #E) | Cover, sight hole
15 GHH368QA1 1701017 W26 55 (timing checking) ! BD
e Xy | Blocking plug,
16 1702050} 22 shift fork shaft 3 BD
02.02.00BD097 S e s i Connector, vent
17 | 6rm 680A1 1701025 | @AEBEL pipe 1 BD
02.02.00BD083 e .
18 GHH368QA1 1701026 | @& Vent pipe 1 BD
02.02.00BD096 s
19 GHH3680A1 1701023 =N Clamp 1 BD
02.02.00BD084 o e .
20 GHH368QA1 1701027 | WEZE Plug, vent pipe 1 BD
02.02.00BD095 .
2K
21| G 680A 1701024 | £+ Clamp 1 BD
02.02.00BD085 BIZJT I | Switch comp.,
22 | GamsesQal | 27010 | e back-up light I | BD
GB/T345 | . ywmspr
23 2.1-199 1(1)8?1}1 O ring 1 | BD
5 8x1.
24 Jev- Clamp 1 BD
25 1701024 | 2k Clamp, harness 1 BD




&l1-14-4

25 —| 30 —&»

27

Kl1-14-4

Fr it (Y % .
o spereme | TR o AR g e
ks =2 ==

PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
1 ng f 170 ik house, R. 1 7110
2 f(T)gZ 170 fERR house, L. 1 7110
3 0(}21{%4761513_027}33 Tg? g -170 S Side cover 1 7110
4 | 02047110015 | 5T07-170 BEARTE | Release bearing, | _
GHH465Q-2E | 2010 M clutch
5 | 02.047110016 | 5T07-170 ALY | Shaft comp., | 2110
GHH465Q-2E | 2020 Rk clutch fork
6 | 02047110017 | 5T07-170 BEAMHEX | Bushl #, clutch | 7110
GHH465Q-2E | 2001 i (1) fork shaft
= /N B
7 02.04.7110018 5T07-170 E%ﬁ% Seal comp., clutch 1 7110
GHH465Q-2E | 2030 iy SIS fork shaft
g | 02.04.7110019 | 5T07-170 EAk X | Bush2 #, clutch 1 110
GHH465Q-2E | 2004 HiE (2) fork shaft
9 iggsw H43%10 Pin 3x10 1 7110
GB/T578 | ##ke
10 9-1986 AMSX40 Bolt AM8x40 14 | 7110
11 &+ Clamp 1 7110
12 GBITHO | ey Pin 2 | 7110

-1986




&l1-14-4

S (A ¥ N
T mesrs | TR 20 |
k=2 ks ==X
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
02.04.7110020 | 5T07-170 N Threaded plug, oil
B3| GHAE465Q2E | 1002 FEIHERSE filler L] 7o
14 02.04.7110022 | 5T07-170 | {EJMERZEEL | Washer, threaded | 110
GHH465Q-2E | 1003 plug
GB/T
IR 255 R
15 3a52.1-1 | OEEEME | o s15x19 1 | 7110
51.5x1.9
986
02.04.7110023 | 5T07-170 | ..
16 GHH4650-2E 1056 AR Cover 1 7110
GB/T578 | W&#s
17 0186 AM6X12 Bolt AM6x12 13 | 7110
1g | 02:02.7110001 | 5T07-372 FBIZEAT I X | Back-up light | 1110
GHH465Q-2E | 9010 b=t switch comp.
IR 288 - R
19 OREEME | ) Car11.8x1.8 1| 7110
11.8x1.8
ZBT3200 . Threaded plug
B
20 Lo.1og7 | HIEZ12 210 1 7110
21 R ARAT: Stud 1 7110
2 A Steel thread snap 1 7110
ring
02.04.7110024 | 5T07-170 " .
23 GHH465Q-2F 1009 AR Bearing guard 1 7110
GB/T819 | 84T
24 1085 Méxl6.6g | Screw M6x16-6.8 5 | 7110
b5 | 02027110005 | 5T07-170 | it Az) CD;:;l’en gear R
GHH465Q-2E | 1500 Ui Sk P

speedometer




NEER

E1-14-1

T ¥ =
T e B P 1 Tl
ks ks ==
No. PARTNS (})3 RIAL Part No. PART NAME PART NAME Qty Rem.
26 | 02027110006 | 5T07-170 | A MENH | Bush, driven gear, | | .0
GHH465Q-2E | 1501 e speedometer
27 02.02.7110007 5T07-170 | #EETHMBIIA | Washer, driven 1 7110
GHH465Q-2E | 1502 e gear, speedometer
bg | 02027110008 | 5T07-170 | it Mahtii | Driven gear R
GHHA465Q-2E 1503 L2t speedometer
29 H3%16 Pin 3x16 1 7110
T 2R 4t
30 ST ?53&5? O seal 16x3.55 1| 710
31 gi_]?ggz%g H2BM6%16 Bolt BM6x16 1 7110
_ e A B 4
32 gﬁﬁ!g;g&% s ol AL A it clutch 1| 7110
33 gi_]?ggz%g HEFEAMEX35 Bolt AM8x35 1 7110
34 ?_]?gggl7 HAREMS Nut M8 1 7110
02.04.7110025 5T07-170 | , v Lubricating oil
{ /E“
33 GHH465Q-2E 1400 Lk groove comp ! 7110
36 %%(34761518_0225 AR Blocking oil plate 1 7110
37 OGzH(g 4761518_02815 #lEl6 Washer 6 4 | 7110
38 HEFEM6%12 Bolt M6x12 4 7110




Kl1-14-5

FHEMEY % o

o sperepe | TR g R g e

=2 k=2 ==X

PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.

| sTor-170 | . ek | R |

2100 R o
shift
02.02.7110011 5T07-170 | \, Shaft, gear select

2 GHH465Q-2E 2101 &, o & shift ! 7110

3 31322896 4112 Retaining ring 12 | 2 7110
5T07-170

4 2102 W& (5) Bush, L. 1 7110
5T07-170 , .

5 2103 B Spring 2 7110
5T07-170

B

6 2104 I Washer 1 7110

; 5T07-170 | #R4EXET | Guard, shift | 7110
2107 EEY interlock

8 STO7-170 1 e Shift arm 1 7110
2105
GB/T879 . .

9 -1986 443.5%28 Pin 3.5%28 1 7110
5T07-170 | R4 Pin, gear select

10 2106 TE R arm ! 7110




E1-14-5

ERHItE

A I S S Tl
EE2 ks L==N
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
11 STO7-I70 1 s o) Bush, R. 1 7110
2112
GB/T879 e .

12 -1986 FH3%22 Pin 3x22 1 7110
13 stor-i7o | e | REORSR | 1 | o
2108 WEhr CVSISe sear

limit coil spring
14 5T07-170 | HIR4ERAZHE | Coil spring, reverse 1 110
2109 = gear shift limit
15 5T07-170 | BIFR4ERAZMY | Cam, reverse gear 1 110
2111 i shift limit
GB/T879 " .
16 -1986 FH5%22 Pin 5x22 1 7110
ST07-170 | . ki Guide cage comp.,
17 2070 B Rk gear select & shift 1 7110
shaft
1g | 02:02.7110012 | 5T07-170 i, kb4 | Guide cage, gear | 110
GHH465Q-2E | 2071 S5 select & shift shaft
1o | 02027110013 | 5T07-170 i%., #ekb4h | Guide plate, gear ) 110
GHH465Q-2E | 2072 SR select & shift shaft
GB/T578 | 142
20 9-1986 AM6x12 Bolt AM6x12 2 7110




Kl1-14-5

ERHItE

| s i AR 4k LT
=2 =2 ==X
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
51 | 02:02.7110014 | 5T07-170 ik, ¥h4fl | Dust boot, gear 1 7110
GHH465Q-2E | 2062 Bhbh B select & shift shaft
02.02.7110015 | 5T07-170 | k. Hekbkh
22 GHHA465Q-2E 2003 N Seat, dust boot 1 7110
53 | 02027110016 | 5T07-170 BIRYPRAZER | Bolt, reverse gear | 1110
GHH465Q-2E | 2073 e shift limit
02.02.7110017 | 5T07-170 | BRAZAZEESA .
24 GHH465Q-2E 2052 Washer, .limit bolt 1 7110
25 GB/TL19 HB6x12 Pin B6x12 1 7110
-1986
02.02.7110018 5T07-170 sy, | Gasket, guide cage
26 GHH465Q-2E | 2002 P seal ! 7110
GB/T578 | W&#s
27 9.1956 AMEX2S Bolt AM8x25 4 7110
5g | 02:02.7110019 | 5T07-170 Pk FRATAZ | Limit bolt, gear ) 1110
GHH465Q-2E | 2065 S shift
02.02.7110020 | 5T07-170 | BRAZHEFRH .
29 GHH465Q-2E 2066 Washer, limit bolt 11 7110
30 | 02:02.7110023 | 5T07-170 BERYHERE S | Bracket kit, gear | 110
GHH465Q-2E | 2220 B {1 select arm




K1-14-5

S ST fH 4P ¥ .
T mpmme | SR g S Bl g
7 = =

No. PARTN(S)ERIAL Part No. | PART NAME PART NAME W 1 g,

GB/T578 | 12#2

31 9-19%6 AMSx 75 | BOAMSXTS 1 7110

3 | 02:02.7110024 | 5T07-170 Yt | Dust-proof cushion, 1 7110
GHH465Q-2E | 2064 o5 A2 24 gear select arm
02.02.7110025 | 5T07-170 | iEryEEE .

33 GHH465Q-2E 2210 YL Arm kit, gear select 1 7110

34 | 02027110026 | 5T07-170 HEAYEEE | Small washer, gear | 7110
GHH465Q-2E | 2045 /NP select arm

35 | 02.02.7110027 | 5T07-170 AYEE | Big washer, gear | 7110
GHH465Q-2E | 2046 R select arm
02.02.7110085 | GB/T617

36 | GrH 4650-2E | 0-1986 IZRIMS Nut M8 1 7110

37 5T07-170 | i%#4%%H | Dust boot, gear 1 7110

2047 B2 B8 select arm

02.02.7110028 | 5T07-170 | .. 10 1o

38 | GHHA6502E | 2063 BRI | Gear select gate 1 | 7110
02.02.7110029 | 5T07-170 | #erssiE . .

39 GHH465Q-2E 2090 G Gear shift arm kit 1 7110

40 GB/T879 £55X 28 Pin 5X28 1 7110

-1986




E1-15-1

El1-15-1

i % .
T mesrs | TR wrs | o | e
=2 k=2 ==X
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
02.02.00BD001 —. R4 | Shift lever, gear
! GHH368QA1 1702014 F43R X 1# & 2# ! BD
02.02.00BD002 —, R Shift fork, gear
2 GHH368QA1 1702013 | g 1# & 2# ! BD
02.02.00BD003 = DU Shift lever, gear
3 GHH368QA1 1702015 F43R X 3# & 4# ! BD
02.02.00BD004 Shift fork
I o 4 [/ &
4 GHH368QA1 1702012 PRI reverse gear ! BD
02.02.00BD005 B HRE | Shift arm,
> GHH368QA1 1702011 R reverse gear ! BD
s | 0202.008D006 | | IR Shift lever .
GHH368QA1 XE'\EJZ comp., reverse
gear
BIRS RS AT
7 GB/T578 | &t Bolt, reverse ! BD
3—1986 M10x1.25x gear shift lever
35
8 1702019 | & Gasket 1 BD
02.02.00BD007 —. R Shaft, shift fork
? GHH368QA1 1702017 =R , gear 1# & 2# ! BD
. Shaft, shift
02.02.00BD008 = DYRGH ’
10 GHH368QA1 1702018 B Al fork, gear 3# & 1 BD

4#




12—

El1-15-1
S A1 % .
T mesrs | TR 20 |
k=2 k=2 ==X
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
02.02.00BD009 CIER =D Shaft, shift fork,
1 GHH368QA1 1702016 Lt reverse gear ! BD
GB/T859 PPEEH4.5 L
12 1986 18 Spring pin 4.5x18 4 BD
GB/T859 PAPEEH4.5 L
13 1936 %20 Spring pin 4.5%20 4 BD
14 GB/T309 RE3%9.8 Needle 3x9.8 1 BD
—1984
5 02.02.00BD010 | GB/T308 | “4NEK (H4H) Inter-lock steer 5 BD
GHH368QA1 —1984 | 9.5250G60b | ball 9.5250G60b
16 1701021 E Plug 1 BD
17 GB/T308 | ‘WER (EfTL) Steel ball 3 BD
—1984 7.9375G60b (position)
02.02.00BDO11 - Compression
18 GHH368QA1 PARSRE spring 2 BD
19 1702022 | [E4E@asEE Compression 1 BD
spring
20 | 02:02.00BDOL3 |00 00y | s Shift arm 1 | BD

GHH368QA1




E1-15-1

Tl s | TR g wr | R |
No. | P ARTI\IS(ERIAL Part No. 15211\?13 PART NAME ny Rem.
21 Oéflzﬁgggggll“ 1702081 | ok Shai’;hift 1 | BD
2 [nins Torm | H | vens | 1| w
53 | 02.02.00BDO16 | GB/T308 WEk GEAL) Steel ball : BD
GHH368QA1 | —1984 | 7.9375G60b | (position)
24 Oéﬁﬁgggggllz 1702022 | R4 COT}E’;?:O“ 1 | BD
25 Oéﬁiggggglﬁ 1702026 /8] Washer 1 | BD
26 Oéﬁﬁggggglls 1702024 | JE4ipiss COT}E’;?:"“ 1 | BD
27 Oéﬁiggggglf 1702025 | JE4iiss COT}E’;?:"“ 1 | BD
28 ocz}flzﬁgggggzlo 1702070 | ekl Ak si;;rcsi’g; 1 | BD
29 ocz}flzﬁ(;(;gggzll 1702028 YD Shift fork 1 BD
w [nien [ e | e || w




El1-15-1
S Yt fH4 % N
T mppme | TR T 2o an
k2 k2 H
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
31 1702040 MiEE) Oil seal 1 BD
02.02.00BD024 AL HRBG A Dust cover,
32 GHH368QA1 1702027 %5 shift shaft ! BD
13 GB/T308 EER Steel ball . BD
—1984 | 7.9375G60b 7.9375G60b
02.02.00BD012 - Compression
34 GHH3680A1 1702022 T 4 spring 1 BD
35 1702019 R Gasket 1 BD
N N s
/\ﬁ;?;j* - Cross headed
36 Ml O’j 1332 s hex bolt 1 BD
9 M10x1.25%9
02.02.00BD025 s o Cover, shift
37 | Gr3es QA 1702023 | #erliEshos ot shaft 1 BD
GB/T345
02.02.00BD026 5 4% &1 1B
38 GHH3680A 1 2.1;199 95x2 65 O seal 95%2.65 1 BD
GB/T789 Y
39 1086 AM6x20 Bolt M6x20 5 BD




E1-15-4

it -

4+—
15—=°
9—1i
Z——0
10
5 N
LN
3
14—
5—=2 | k17
12—8 \o—3 77
3— e
A
B /V/ 13
Q
16

K1-15-4
S YT fH4 % N
T mpprmn | TR g R L
ks ks B
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME ‘ Rem.
|| 02027110030 | 5T07-170 | —. TR | Shift lever, gear : 7110
GHH465Q-2E | 2048 IEE 34 1# & 2#
, | 02.02.7110031 | 5T07-170 | =, DURSHe | Shift lever, gear . 1110
GHH465Q-2E | 2041 7 3# & 4
GB/T308 | #XEK
3 1984 70375 Steel ball 7.9375 | 4 7110
4 | 02027110032 | 5T07-170 Rt Shift fork, | 1110
GHH465Q-2E 2042 X reverse gear
s | 02027110033 | 5T07-170 | =, DURsHe | Shift fork, gear | 1110
GHH465Q-2E | 2061 R4 X 3 & 4
6 | 02027110034 | 5T07-170 | —, TR | Shift fork, gear | 7110
GHH465Q-2E | 2049 X 1# & 2#
7 | 7110 GBIT8T9 | g 5x20 Pin, 4.5%20 6 7110
-1986
7110 5T07-170 | —. ¥4t | Shift rod, gear 1#
8 | 02027110035 | 3/ Pk o 4 '8 1 | 7110
GHH465Q-2E
o | 02.02.7110036 | 5T07-170 ¥ekb4F4i | Retaining spring, ) 1110
GHH465Q-2E | 2067 B shift rod
1o | 02:02.7110037 | 5T07-170 =, DUk | Shift rod, gear 3# | 1110
GHH465Q-2E | 2009 P4 & 4#




E1-15-4

S o ¥ .
T mesrs | TR s |
=2 =2 ==X

PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
02.02.7110038 | 4T08-170 Shift rod, reverse
I N[/ A/ &
| Gia6s0-2E | 2002 EIER SRS gear 1| 7110
b | 02027110039 | 5TO7170 | e | ReMRESPRE )
GHH465Q-2E | 2069 % B ek
13 | 02027110040 | 4T08-170 FIRHRSS | Guiderod, | 1110
GHHA465Q-2E 2001 F reverse gear shift
A
ZBT3103 | Bolt
14 31988 1;/110x1.25x M10%1.25%9 3 7110
15 | 02.02.7110089 | GB/T848 g Washer 3 2110
GHH465Q-2E | -1985 10-140HV 10-140HV
16 | 02:02.7110041 | 5T07-170 BIRHRSEE | Shift gate, | 7110
GHHA465Q-2E 2043 e reverse gear shift
17 | 02027110042 | 5T07-170 | IR ?itarmmg gty 7110
GHH465Q-2E | 2068 Huh i geat: Se gears
1g | 02:02.7110043 | 5T07-170 BIRHRLEE | Arm kit, reverse | 1110
GHH465Q-2E | 2050 Y f: gear shift
02.02.7110087 | GB/T724
j:;h 7]
19 GHH465Q-2E 6-1987 PES Washer 8 2 7110
20 GBITST8 | yeriaMgx20 | Bolt M8x20 2 7110

1-1986




E1-16-1

S A1 % .
T mesrs | TR wrs | o | e
k=2 k=2 ==X

PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
02.03.00BD002 S£5392(7 2 | Pinion,
U | Grmsesqar | 2203017 | s differential 2 | BD
02.03.00BD003 - Differential
2 GHH3680A 1 2303015 | Z=BhiN%e gear 2 BD
02.03.00BD005 PN Shaft, planetary
3| ohm 680A 1 2303019 | 1TENHHH gear 1 BD
4 381/9@09 fHD5x25.8 | Pin D5x25.8 1 BD
02.03.00BD004 TENFH | Washer,
> GHH368QA1 2303018 planetary gear 2 BD
N Adjusting
02.03.00BD006 SRR
6 2303012 § washer, axle 2 BD
GHH368QA1 shatt
02.03.00BD007 NS Housing,
7 GHH368QA1 2303011 | FREHERTE differential ! BD
02.03.00BD008 NN, Gear, final
8 GHH3680A1 2303021 FIHK 5 drive 1 BD
L2y Bolt
9 53/3958768 M10x1.25% | M10x1.25%20 8 BD
20—10.9 —10.9
1o | 02.03.00BD009 | GB/T276 B Bearing 5 BD
GHH368QA1 —1994 3G60207 3G60207
1 OGzl'{(ﬁé%%ziollo 1701090 | it Oil seal > | BD
02.03.00BDO011 , .
12 GHH368QA | 1701014 | CIE¥ C ring 2 BD
02.02.00BD087 Steel thread
X 22 4
13 GHH368QA1 2303016 ESEl retaining ring 2 BD




El1-16-4

g | s B A FR A FR g | &1
PART SERIAL PART
No. NO. Part No. NAME PART NAME | Qty. [ Rem.
02.03.7110001G | 5T07-170 N House,
! HH465Q-2E 1308 L differential ! 7110
02.03.7110002G | 5T07-170 | o\ poprr .
2 HH465Q-2E 1301 FERGEVE | Gear, final drive 1 7110
5 | 02:03.7110003G | 5T07-170 VR AR BT Seal comp., 1 1110
HH465Q-2E 1010 Bk (Z£) | differential, L.
4 | 02:02.7110103G | GB/T276- Mk Bearing 5 7110
HH465Q-2E 1994 6207/P63 6207/P63
5 | 02.03.7110004G | 5T07-170 TS Driving gear, | 7110
HH465Q-2E 1307 wiFe speedometer
GB/T879- " .
6 1086 £H5%36 Pin 5x36 1 7110
- 02.03.7110005G | 5T07-170 | Z=@EZR#HEE Seal comp., | 110
HH465Q-2E 1090 Ik (£7) | differential, R.
L2 Bolt
8 Gl?ggzm AMI10x1.25x | AM10x1.25x23 | 8 7110
23-10.9 -10.9
02.03.7110006G | 5T07-170 | ,— i Shaft, Planetary
9 HH465Q-2F 1303 ITEK R gear 1 7110
02.03.7110007G | 5T07-170 P Planetary gear,
101 HH465Q-2E 1304 fr it differential 2| 7Ho
02.03.7110009G | 5T07-170 ML LA
11 HH465Q-2E 1305 AR Gear, axle shaft 2 7110
1o | 02:03.7110008G | 5T07-170 1TENRE Washer, ) 110
HH465Q-2E 1302 i planetary gear
13 | 02:03.7110011G | 5T07-170 Pt e | Gear, axle shaft 5 1110
HH465Q-2E 1306 il gear
02.03.7110010G | 5T07-170 . Differential
no I__LI
14 HH465Q-2E 1300 PR comp. ! 7110




E1-17-1

2 (Y % R
T mwrs | TR wr | 2| s
EE2 ks L==N
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
1 14.01.00BD001 3708010 ELSHHLE Starter comp. 1 BD
GHH368QA1 Ji%
2 EZFLAL | House comp., 1 BD
Fe AR start
3 LHZ Bearing 1 BD
4 | 14.01.00BD002 (VAP N Magnetic 1 BD
GHH368QA1 5859 switch comp.
5 FEEE Cover, 1 BD
plunger
6 BER) Bolt 2 BD
7 ELBIHLIK Driving rod, 1 BD
BT starter
8 EL B Seal, starter 1 BD
E)
9 BER) Nut 1 BD
10 P Spring washer 1 BD
11 NAWEEE | Hex-angle nut 1 BD
12 HuJg] Washer 1 BD




E1-17-1

o FEEA | R 4 .
o o e s Eas = H/E
PART Qt
No. SERIAL Part No. PART NAME PART NAME y Rem.
NO. ’
13 A Snap ring 1 BD
14 /NGEEBRATIR | Retaining nut, | 1 BD
pinion
15 EWLE G | Clutch comp., 1 BD
JS¥R starter
16 FEL BN HLAR L Armature 1 BD
% comp.,
17 EBIHLHEERL [ Yoke comp., 1 BD
starter
18 EEPLEL Cable, starter 4 BD
19 FE IR Spring, brush 4 BD
20 FELI 22 Brush holder 1 BD
21 FAUEZJUN Insulator 1 BD
22 88 [7) F 0 TAe End frame 1 BD
Fi% comp.,
commutator
23 L1V Bearing 1 BD
24 5 Plug 1 | BD
25 LEYES Bolt 2 BD
26 A bolt 2 BD




K1-18-1

o5 0 5 ) 4 Ny .
| AL | 4 4 L g
=] =] =] =
PART at
No. SERTAL Part No. PART NAME PART NAME Y| Rem.
NO.
1 113313%1)? 2} 3701010 | & HLHLE L Generator comp. 1 BD
2 RlpLg e | DoLeY comp. 1| BD
generator
N i Nut, generator
3 KA HLB s FEuR B 1 BD
pulley
N o Bolt, generator
4 KL IR house 1 BD
5 Bk (R Bearing, F. R. 1 BD
6 L Rotor 1 BD
7 A gD Bearing, R.R. 1 BD
8 JR AL T 2% B Regulator comp., 1 BD
generator
9 R AL Rl Brush, generator 2 BD
10 5 v A FoL Spring, generator ) BD
brush
11 R EHLEE R A Rectifier, generator 1 BD




A IR Il B e o |
PART aty
No. | SERIAL | Part No. | PART NAME PART NAME Rem.
NO.
12 # Washer 1 BD
13 B Nut 1 BD
14 W A WA Bolt W/T flange 2 BD
15 ]133]5%10'3 g 1000021 | KHHLI 4 géiglr(;tor 1 | BD
16 R Bolt 3 BD
17 2! Washer 3 BD
18 3701013 %ngg%ﬁ :e‘gz:;izf‘;teirm’ 1 | BD
19 Gig=L Y Bolt W/T flange 2 BD
20 LY Bolt 1 BD
21 R Spring washer 1 BD
22 #H Washer 1 BD




K1-19-1
S8 l % kv é N
= = ] = vt
PART oty | R
No. | SERIAL | Part No. PART NAME PART NAME v tem
NO.
12.01.00 I EH B 4 R Distributor
U | BDoo3G | 3706010E | %) FHL 28 5 comp. 1 BD
2 BRET SR Screw comp. 2 | BD
12.01.00 1 # & EPHJEZE | High tension
3 BD006G 3707012E 959 cable comp. 1# ! BD
12.01.00 2# L2 4k | High tension
4 BD006G 3707012E =959 cable comp. 2# ! BD
12.01.00 3# i EPHJEZ | High tension
> | BpoosG | TO7O12ZE | g cable comp. 3# ! BD
e | K )
6 3707011 | CHLFSISHLEZE | Kit 1# high 1 | BD
B tension cable
12.01.00 NN Ignition coil
e 2 B 4
7 | Bpotog | 3705010E | s K 2 B e B comp. 1 BD




&1-19-3

’1-19-3
S (4R ¥ R
o spereme | TR o 4 o e
=2 k=2 ==X
No. | P ARTNS(})ERIAL Part No. 15211\?15 PARTNAME | 2 | Rem.
| | 01.07.00BDO0OI 348 | Cushion comp., . | ep
GHH368QA1 SR brace, R.
2 Q40110 10 Washer 10 1 | BD
3 Q40410 HET0 Spring washer 10 2 | BD
A
4 Q351C10 ifle 55 | NutM10x1.25 2 | BD
5 %&IOHQ%%IZII)AO]OZ X L4E4ELE | Bracket, brace, R. 1 BD
6 Sol SOBO8 1 ymiamsx20 | Bolt M8x20 4 | BD
7 Q40408 HER Spring washer 8 4 | BD
¢ | 01.07.008D003 A7 R Remforgemﬁn: = | 1 |sp
GHH368QA1 I k| oD PTACKEL B
brace
9 3015 0BO8 | yortemsx20 | Bolt M8x20 2 | BD
10 Q40408 S Spring washer 8 2 | BD
S )
11 1001040 EKJ?M#E* Engine bracket 1 | BD
S¥59 comp.




&1-19-3

E1-19-3
o I = V7 U= ¥ NN
o R EEER L s 2 ol
k=2 k=2 k=2 i==A
PART ot
No. | SERIAL | PartNo. PART NAME PART NAME Y | Rem.
NO.
01.07.00 o Buffer cushion.
222 h 3 d
12 | 1yooig | 8200962 220Gk Upper 4 | BD
01.07.00 o Buffer cushion
222 h 3 d
13| tvoosg | 8200961 T h Lower 4 | BD
14 8200964 (=R Distance sleeve 4 BD
15 8200963 H Washer 4 BD
16 Q40410 10 Spring washer 10 4 | BD
Q151C10 | W& Bolt
17 55 M10x1.25%55 M10x1.25%55 2 | BD
Q151C10 | W&#e Bolt
18 55 M10x1.25%55 M10x1.25%55 2 | BD
01.07.00
BD004G patrdk e | Cushion comp.,
19 HH3680 1001052 | Jo B AR, brace, R. R. 1 | BD
Al
QI51C10 | Wie Bolt
20 25 M10x1.25%25 M10x1.25%25 2 | BD
QI51C10 | W#ie Bolt
21 35 M10x1.25%35 M10x1.25%35 I | BD
22 Q40410 10 Spring washer 10 3 | BD
23 Q40110 10 Washer 10 3 | BD




&1-19-3

El1-19-3
3247 A1 4 $
T zpppn | TEEE D oy 7 ol
=) =) B VE
No. PARTNSERIAL Part No. | PART NAME PART NAME Qty | Rem
24 Q40410 10 Spring washer 10 | 2 | BD
e R
25 Q341C10 | oy 5s | NutM10X1.25 2 | BD
01.07.00BD005 JG X BEFEZE | Bracket comp.,
26 GHH368QA1 1001050 JK brace, R.R. ! BD
B4
Q151C€102 Bolt
27 - MIOX125 | s hesens 3 | BD
X25
28 Q40410 10 Spring washer 10 | 3 | BD
01.07.00BD006 K SCHEERE | Cushion comp.,
29 GHH368QA1 1001034 5957 brace, L. ! BD
30 Q40110 I8N0 Washer 10 1 | BD
31 Q40410 #E10 Spring washer 10 | 2 | BD
WERE
32 Q341C10 | sy 55 | NutMI10X1.25 2 | BD
01.07.00BD007 fESZHEFEEE | Bracket comp.,
33 GHH368QA1 1001031 595 brace, L. LB
Q150B082 | e
X
34 0 M8 520 Bolt M8 X 20 3 | BD
35 Q40408 FES Spring washer 8 3 BD




&1-20-3

F1-20-3
FF FEBF: % s
% I = ~ S 7 N “
= T o - Eas s = H/IE
No. PARTNS (})3 RIAL Part No. | PART NAME PART NAME Qty Rem.
1 R RS | Cushion comp., | 7110
159 brace, R.
Q40110 | #E10 Washer 10 1 7110
3 Q40410 | K10 Spring washer 10 2 7110
2
4 0Q351C1 ?\TI!O:XI 25 Nut M10x1.25 2 7110
1.07.711
5 OGHOH7 476 s Q()_Ozoé AR Bracket, brace, R. 1 7110
6 ngl()SOBO M 8% 20 Bolt M8x20 4 7110
7 Q40408 | S Spring washer 8 4 7110
Reinforcement
S ARFEARN
8 AN comp., bracket, R. 1 7110
I‘T‘I‘ E ]
SRAR SRR brace
9 Q0B | imems20 | Bolt Mgx20 2 | 7110
10 Q40408 | AR Spring washer 8 2 7110
100104 | KEWLFEZLL | Engine bracket
11 N 1 7110
0-10 % comp.
12 01.07.00TY004 | 820096 |- Buffer cushion, 4 7110
G 2 Upper




&1-20-3

’1-20-3
=2 I . R % =
| FEP | g 4R AR g e
=2 =2 ==X
PART ot
No. SERIAL Part No. PART NAME PART NAME Y| Rem.
NO.
01.07.00T o Buffer cushion
252 i3 d
13 Y003G 8200961 TRk Lower 4 7110
14 8200964 =R Distance sleeve 4 7110
15 8200963 gL e Washer 4 7110
16 Q40410 10 Spring washer 10 4 7110
BRFE Bolt
17 QISICI055 M10x1.25%55 M10x1.25%55 2| 7o
hRFR Bolt
18 QISI1C1056 M10x1.25%56 M10x1.25%56 2| 7o
01.07.7110 Cushion com
19 | 004GHH4 | 1001052-03 | J& ScZR8 R Bk P-s 1 7110
brace, R. R.
65Q-2E
hRFR Bolt
20 QIS1C1025 M10x1.25%25 M10x1.25%25 2 7110
BRFE Bolt
21 QIS1C1035 M10x1.25%35 M10x1.25%35 ! 7110
22 Q40410 FET0 Spring washer 10 3 7110
23 Q40110 HE10 Washer 10 3 7110
24 Q40410 10 Spring washer 10 2 7110




&1-20-3

1-20-3
Tl mmEss | mmese | 4 R |
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME . Rem.
W R
25 Q341C10 Miox12s | NutM10x1.25 2 7110
01.07.7110005 J& 284 | Bracket comp.,
26 GHH465Q-2E 1001030-10 BRI AL brace, R.R. ! 7110
AR
27 Q151C1025 | M10x1.25 Bolt 3 7110
: M10x1.25%25
x25
28 Q40410 10 Spring washer 10 3 7110
01.07.7110006 e BRI Cushion comp.,
29 GHH465Q-2E 1001034-03 AR brace, L. ! 7110
30 Q40110 10 Washer 10 1 7110
31 Q40410 10 Spring washer 10 2 7110
BER)
32 Q341C10 Miox]os | NutM10x1.25 2 7110
01.07.7110007 #E KB | Bracket comp.,
33 GHH465Q-2E 1001031-10f oy brace, L. ! 7110
WA
34 QI50B0820 | o oo Bolt M8x20 3 7110
35 Q40408 HESTY Spring washer 8 3 7110




E1-21-1

2

= B

T apprme i 4 ¥ o e
£ 2 +
No. | P ARTI\IS(})ERIAL Part No. PARTNAME | PARTNAME | 9V | Rem.
01.10.00BD004 . Heat radiator
$hBa Ié,\
1 GHH368QA 1 1301010 HOAER R comp. 1 BD
01.10.00BD005 aepy e | Water filler cap
2 GHH368QA | 1304010 AR B S5 comp. 1 BD
INFAEZTEIR | Hex-bolt W/T
3 QIB40612 | JoMex12 flange M6x12 2 | BD
01.10.00BD006 - .
4 GHH3680A 1 1302020 FEZRAA 1 Bracket kit. 1 | BD
INFAEEZTEIR | Hex-bolt W/T
5 QIB40612 | M6 12 flange M6x12 2 | BD
BRI | Rubber buffer,
6 1302011 I3 heat radiator 1 BD
01.10.00BD007 - Thermosistor
7 GHH368QA1 R IEIFR switch I | BD
8 3745025 oMU 2R L ] O seal 1 BD
01.10.00BD008 .
S5l
9 GHH368QA | 1308016 L Fan blade 1 BD
10 Q32006 HEREM6 Nut M6 1 | BD




E1-21-1

2

S

T apprme i ¥ ¥ o e
k=2 k53 ==X
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
01.10.00BD009 KESHHLE | Fan motor
1 GHH368QA1 1308010 % comp. ! BD
01.10.00BDO011 R S Fan shroud
XU EE L
12 GHH3680A1 1308011 PR A R comp. 2 BD
01.12.7083A00 NAEZT | Hex-bolt W/T
131 4GNF QI840616 | yotenioxie | flangemoxi2 | 4 | BP
01.10.00BDO012 . N Overflow tank
7K AR 2
14 GHH3680A 1 1311021 T 7K A S K, comp. 1 BD
01.10.00BD013 e
15 GHH3680A 1 1311022 St Cap 1 BD
16 1311023 - Jile Rubber cushion | 1 BD
01.10.00BD014 B ERGRK | Overflow hose,
17 GHH368QA1 1303021 W heat radiator ! BD
R Clamp, heat
HAER K e
18 1303022 i e radiator 2 BD

overflow hose




1-21-4 T

Bl mmEse | mwems | awk 27 2| e

No. PARTN(S)FRIAL Part No. | PART NAME PART NAME | Y | Renm.
1 1302020-02 jﬁéié’*&&i Eef;lz‘i;glr:t‘;krei 1 | 7110
2 1302021-02 jﬁéig‘ﬁg £ Eef;lﬁzglr:;kf;{ 1 | 7110
3 Q1840612 @f’;ﬁiﬁ I;;‘g';‘ﬁgylg 2 | 7110
4 1302011-02 | FgegEppa | DATCTeushion oy gy
5 OGll-IIIfI)476151(§-022E7 1308010-02 gﬁj ALE Fan motor comp. 1 7110
6 2}11;124761513_022}38 1308016-02 | JUgint Fan blade 1| 7110
7 2;115112 476151(3_022}39 1308011-02 | U bk fg;;}_‘mud 1| 7110
8 KU FEAL Motor, fan 1 7110
9 asiosiz | AT | ey | 1| 710
10 Q1840612 @f’;ﬁéfﬁ gfﬁg?ﬁé\xwﬁ 1| 7110




E1-22-1

2

S

o e d i i g e
ks =2 ==
No. | P ARTI\IS(})ERIAL Part No. PART NAME PART NAME QY | Rem.
1 0(}11;1125%%%?4011 > | 1008029 RERTE Thermostat cap 1 | BD
NRZEHER | Hex-bolt W/T
2 QIBA0612 | JoMex12 flange M6x12 2 | BD
01.10.00BDO16 B 00 o4 Thermosistor
3 | GHH36s QAl 1306010 PHRAR A comp. 1 | BD
4 1008031 LGS En Gasket 1 | BD
5 OGlﬂll%%%%ioln Bk Pipe connector 1 | BD
6 i g | Sasket, water 1 | BD
inlet pipe
SN K MR | Hex-bolt W/T
! Q1840612 FEM6x12 flange M6x12 2 | BD
o = | Water outlet pipe
H £t
8 01.10.00BDOIS 1000151 g&”‘fﬁﬂj* B comp., heat 1 BD
GHH368QA1 SR .
radiator
INFR LR | Hex-bolt W/T
? Q1840612 FEM6x12 flange M6x12 I | BD
10 Q32006 BRRFM6 Nut M6 1 | BD




E1-22-1

2

S

o e i i R g e
=2 22 =
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
01.10.00BD019 [k 0% | Rubber hose,
1 GHH368QA1 1000043E W water return I | BD
12 +HE Snap ring 2 | BD
01.10.00BD020 it Water inlet hose,
13 GHH368QA1 1303018 KEE heat radiator I BD
Water outlet
01.10.00BD021 B
14 GHH368QA 1 1303012 Kl hos.e, heat 2 BD
radiator
01.10.00BD023 . pets . .
15 GHH368QA | 1000165 HEAKE Water inlet pipe 1 | BD
16 1303019 5 Snap ring 6 | BD
01.10.00BD024 i AL Water inlet pipe,
7| Gumsesoar | P03120 | ks heater unit I BD
01.10.00BD025 i KALH Water outlet
18 GHH368QA1 1303114 IKE pipe, heater unit I | BD
19 1303122 R4 Snap ring 2 | BD
20 1303115 R Snap ring 2 | BD




E1-22-4

E1-22-4

ey lae % o
T mprmns | T i o e
ks =2 ==
PART SERIAL PART Qty
No. NO. Part No. NAME PART NAME Rem.
01.10.7110009 | HH465Q-1 oo | House,
! GHH465Q-2E 008029 VR i thermosistor ! 7110
Q150B083 | &fe
2 0 M830 Bolt, M8x30 2 7110
3 | 01107110010 | HH462Q-1 | Va3 5 Thermosistor | 1110
GHH465Q-2E | 306010D % comp.
HH462Q'1 | opry
4 008031D iGESEA Gasket 1 7110
01.10.7110011 | 1311010-0 | pupr 1 e .
5 GHH465Q2E | 2 KK 56 Expansion tank 1 7110
¢ | 01.10.7110013 | 1303021-0 AR A Intake hose, | 1110
GHH465Q-2E | 2 HFSHAE | expansion tank
7 ?03022_0 i Snap ring 2 7110
HEKAE IR Welded comp.,
8 1303010E | v e water inlet pipe 1 7110
9 AR Bolt 1 7110
10 2R Nut 1 7110
Water outlet
1" 1311011-1 | i#ZMK/KFS | hose, expansion | 1110
0 HKE tank (engine
water inlet hose)
12 1311014-0 R4 Snap ring 2 7110

2




B1-22-4
Tl mmEse | mwems | L o |
No. PARTN(S)ERIAL Part No. PART NAME PART NAME WY | Rem.
01.10.7110018 ~ B2t | Water inlet hose,
13 GHH465Q-2E 1303018-10 KR heat radiator ! 7110
01.10.7110019 - BUER | Water outlet hose,
14 GHH465Q-2E 1303012-10 KR heat radiator ! 7110
01.10.7110032 b .
15 GHHA465Q-2E 1000165E HEKERE Water inlet hose 1 7110
16 1303019-02 | 4 Snap ring 5 7110
01.10.7110022 ~ BEXALHEE | Water inlet pipe,
17 GHH465Q-2E 1303121710 IKE heater unit ! 7110
01.10.7110023 ~ BEXALE | water outlet pipe,
18 GHH465Q-2E 1303114-10 IKE heater unit ! 7110
19 1303122-02 | 4 Snap ring 4 7110
20 1303013-02 | R Snap ring 2 7110
01.10.7110025 .
_ Hi Be
21 GHH465Q-2E 1303010-02 A Heat radiator 1 7110
22 1303024 R Snap ring 2 7110
23 1303023 kg | Rubber hose 1| 7110
,water return




E1-30-1




E1-30-1

Fr5 FAFE 5 T 4R 4R R | &I
No. PART SERIAL NO. Part No. PART NAME PART NAME Qty. Rem.
1 06.09.00TY001G 1100100 SR s Ak Fuel filler comp. 1 BD
2 06.09.00TY003G 1100110 g ek Pipe assy., fuel filler 1 BD
3 06.09.00TY004G 1101100 PRI R Fuel tank comp. 1 BD
4 06.09.00TY001G 3806010 PRIIRNAL [ SRk Sensor comp., fuel level 1 BD
5 03.01.00BD001G 1106010 PRIBZR LA Fuel pump comp. 1 BD
6 06.09.00TY030G 1117010 PRIMYETE ARk Fuel filter comp. 1 BD
7 1100030 PRSI & 34 Bracket, fuel filter comp. 1 BD
8 GHIEL: v Bolt W/T flange 3 BD
9 03.01.00BD004G 3600010E PRI Sy Bl Pipeline, fuel distribution 1 BD
10 | 03.01.00TYOO1GHH368QA1 | 3600060E PRI 7T R TR SRR Fuel pressure regulator comp 1 BD
11 03.01.00BD003G 3600030E Lk Fuel sprayer 3 BD
12 | 06.09.00TY007G 1104011 R A Fuel pipe 1 BD
13 1104012 ERiik=g Pipe, fuel return 1 BD
14 | 06.09.00TY008G 1104013 Pei5E Sludge drainage pipe 1 BD
15 | 04.01.00TY001G 1205010 TR Charcoal canister comp. 1 BD
16 | 04.01.00BD001GHH368QA1 | 3600120E BRI i S;:gt‘él valve comp., charcoal 1 BD
17 | 06.09.00TY010G 1104021 154 JB8 T A [ ke 7 Stay clamp, fuel pipe 1# 1 BD




&1-30-1

FF 5 TN T A 22y E2pin gy #/E
No P ARTNSCI)ERIAL Part No. PART NAME PART NAME Qty. Rem.
18 GB/T818—1985 | #24TM6x20 Screw M6x20 1 BD
19 | 06.09.00TY011G | 1104022 254 JE A [E e Stay clamp, fuel pipe 2# 1 BD
20 GB/T818—1985 | #24TM6x20 Screw M6x20 1 BD
21 | 06.09.00TY012G | 1104023 3954 B A [E e Stay clamp, fuel pipe 3# 2 BD
22 | 06.09.00TY014G | 1104024 454 I [ R Stay clamp, fuel pipe 4# 3 BD
23 GB/T819—1985 | 24T Screw 4 BD
24 HRET Screw 5 BD
25 06.09.00TYO016G 1100041 PRIMAE 15 35 Protective plate 1#, fuel pipe 1 BD
26 | 06.09.00TY017G | 1100042 PRI B 54 Protective plate 2#, fuel pipe 1 BD
27 M2ET Screw 1 BD
28 1104033 N Nut 1 BD
29 | 06.09.00TY018G | 1104041 hnih g s Fuel filler hose, upper 1 BD
30 | 06.09.00TY019G | 1104042 e TERE Fuel filler hose, lower 1 BD
31 | 06.09.00TY020G | 1104061 D 1, TacE kg | Shap ring upper & lower fuel 4 BD

filler hose
32 | 06.09.00TY022G | 1104043 AR T 6 T Eﬁl pressure hose, fuel filter 1 BD
33 | 06.09.00TY023G | 1104044 LS 7 ?&ﬁztpressure hose, fuel filter 1 BD
34 | 06.09.00TY024G | 1104062 Sk gy i Snap ring, fuel pipe 10 BD




K1-30-1

pipe

FF 5 FIEFE 5 FHEA g2z AR B | &

No. PART SERIAL NO. Part No. PART NAME PART NAME Qty. Rem.

35 1104063 KPR Clamp, fuel pipe 1 BD

36 RIS T 5 e 4 T B Bolt W/T flange, fuel filter pipeline | BD
clamp

06.09.00TY025G i e . . .
37 03.01.00TY002G 1104045 R BIWLIEH & R A High pressure hose, engine fuel inlet 1 BD
. o High pressure Hose, fuel pressure

38 | 06.09.00TY026G 1104046 U e (B3 s . 1 BD
regulator returning

39 | 06.09.00TY027G 1104047 SR A [ i v R High pressure hose, fuel tank return 1 BD

40 1104058 BEE Sleeve 1 BD

41 | 06.09.00TY028G | 1104048 SRR I S (150 S Yg‘t hose, fuel tank, lower (vent hose 1 BD

42 | 06.09.00TY029G | 1104049 PRI 1S Q5 ;];;1 those, fuel tank, upper (vent hose 1 | BD

43 1104051 PRIMZAR S B Hose, fuel evaporation, upper 1 BD

44 1104052 WRIBZER SRR Hose, fuel evaporation, lower 1 BD

45 1104064 HARE R Clamp, vent hose 4 BD

46 1104065 PRI 7R SOE R Snap ring, fuel evaporation hose 4 BD

47 1205011 fikmeidt < s Inlet hose, charcoal canister 1 BD

48 1205012 fikmEE AR Outlet hose, charcoal canister 1 BD

49 1205013 T s Snap ring, charcoal canister inlet & 4 BD
outlet hose

50 1000162E RREZE I iR Pipe, charcoal canister control valve 1 BD

51 1205014 TR S Snap ring, charcoal canister control valve ) BD




E1-30-4




Kl1-30-4

FF 5 TN T 7 E2xi E2xi B *H/E
No. P ARTNSCI;:RIAL Part No. PART NAME PART NAME Qty. Rem.
1 06.09.00TY001G | ‘1100100 PRI PRk Fuel filler comp. 1 7110
2 06.09.00TY003G | 1100110 TN ek Pipe assy., fuel filler 1 7110
3 06.09.00TY004G | 1101100 VSR ENSYo9 Fuel tank comp. 1 7110
4 06.09.00TY005G | 3806010 PRI IR [t ik Sensor comp., fuel level 1 7110
5 03.01.7110001G 25359647 PRIBZR SR Fuel pump comp. 1 7110
6 06.09.00TY030G | 1117010 PRI PETE & Sk Fuel filter comp. 1 7110
7 1100030 PRIMJETE 25 X B8 Bracket, fuel filter comp. 1 7110
8 GHI=L v Bolt W/T flange 3 7110
03.01.7110003GH Fop ot/ A - o
9 H465Q-2F 17202711A PRI Sy B Pipeline, fuel distribution 1 7110
10 3600060F PRI D R ek Fuel pressure regulator comp 1 7110
03.01.7110002GH i
%
11 H465Q-2E 3600030E H H Fuel sprayer 4 7110
06.09.00TY007G - .
121 06.09.7110001G | 1104011 PAIE Fuel pipe 1 7110
13 1104012 [ Pipe, fuel return 1 7110
14 | 06.09.00TY008G 1104013 HEEE Sludge drainage pipe 1 7110
15 04.01.00TY001G 1205010 TRTER R Charcoal canister comp. 1 7110
16 3600120E TREAZE I Bk Control valve comp., charcoal canister 1 7110
17 | 06.09.00TY010G | 1104021 154 B T [ e 1 Stay clamp, fuel pipe 1# 1 7110




El1-30-4

Fr 5 TN T 7 2R 2R B | &
No PARTNS(I;:RIAL Part No. PART NAME PART NAME Qty. | Rem.
18 ?9B8/5T 818 | ymsrmex20 Screw M6x20 1 7110
19 | 06.09.00TY011G | 1104022 2754 @ A [E B Stay clamp, fuel pipe 2# 1 7110
20 ?92/ ST 818 | ymsrmMex20 Screw M6x20 1 7110
21 | 06.09.00TY012G | 1104023 304 B T [ ke 7 Stay clamp, fuel pipe 3# 2 7110
22 | 06.09.00TY015G | 1104024 454 I [ R Stay clamp, fuel pipe 4# 3 7110
GB/T819— | .
23 1985 BRET Screw 4 7110
24 HRET Screw 5 7110
25 06.09.00TY016G 1100041 PRIMAE 15 35 Protective plate 1#, fuel pipe 1 7110
26 | 06.09.00TY017G | 1100042 PRI 2 5 B AR Protective plate 2#, fuel pipe 1 7110
27 HRET Screw 1 7110
28 1104033 Rk Nut 1 7110
29 | 06.09.00TY018G | 1104041 Hnh g s Fuel filler hose,upper 1 7110
30 | 06.09.00TY019G | 1104042 e NE Fuel filler hose, lower 1 7110
31 06.09.00TY020G 1104061 I b, NHRE R Snap ring, upper & lower fuel filler hose 4 7110
32 | 06.09.00TY022G | 1104043 TR 5 High pressure hose, fuel filter inlet 1 7110
33 06.09.00TY023G 1104044 H PR THR I v s High pressure hose, fuel filter outlet 1 7110
34 | 06.09.00TY024G | 1104062 Sk gy i Snap ring, fuel pipe 10 | 7110




’&1-30-4

e | mEsE | e 4 4 s | %
No ;AORT SERIAL Part No. PART NAME PART NAME Qty. Rem.
35 1104063 k=S Clamp, fuel pipe 1 7110
36 SR A Iy T A Bolt W/T flange, fuel filter pipeline clamp 1 7110
06.09.7110002G b e . . .
37 03.01 00TY002G 1104045-10 | RSB = S High pressure hose, engine fuel inlet 1 7110
T B[] S o High pressure Hose, fuel pressure regulator
38 | 06.09.00TY026G | 1104046 IR B RRAR e . 1 7110
returning
39 [ 06.09.00TY027G | 1104047 ySTER eI EIRFENE R 7 6= High pressure hose, fuel tank return 1 7110
40 1104058 wE Sleeve 1 7110
TR Stk A TR e A (1 LD
41 06.09.00TY 028G 1104048 Z(;E%E)T B (158 Vent hose, fuel tank, lower (vent hose 1#) 1 7110
W Ih A L St £ () B
42 | 06.09.00TY029G | 1104049 zgﬁgfﬁﬁA FQEIE | \ent hose, fuel tank, upper (vent hose 2#) 1| 7110
43 1104051 PRIMZA R S B Hose, fuel evaporation, upper 1 7110
44 1104052 PRIBZER ST Hose, fuel evaporation, lower 1 7110
45 1104064 HAE 7 Clamp, vent hose 4 7110
46 1104065 PRI Z R [ E R Snap ring, fuel evaporation hose 4 7110
47 1205011-10 | TirfEdE=SE Inlet hose, charcoal canister 1 7110
48 1205012-10 | fixffEdl HAE Outlet hose, charcoal canister 1 7110
49 1205013 TR, HBRE - 4 Snap ring, charcoal canister inlet & outlet hose 4 7110
50 1000162E TRREZE I iR Pipe, charcoal canister control valve 1 7110
51 1205014 TR FEFA IR SR - i Snap ring, charcoal canister control valve pipe 2 7110




E1-31-1

4
5
K1-31-1

Fr 5 TN T 4B 4B R | &
No PART SERIAL NO. Part No. PART NAME PART NAME Qty. Rem.

1 1109011 Ze S pETE#x F55/K | Upper house, air filter 1 BD

2 01.12.00BD002GHH368QA1 | 1109012 R Filter core 1 BD

3 1109013 7258 #R EFIR | Lower house, air filter 1 BD

4 01.12.00BD003GHH368QA1 | 1109014 HRRE Hose, air inlet 1 BD

5 01.12.00BD004GHH368QA1 | 1109015 HSHE Hose, air outlet 1 BD

6 1109016 [IBES Brace 1 BD

7 1109017 IEBR S Brace 1 BD

8 1109018 +Hii Snap ring 1 BD

9 1109019 4 Snap ring 1 BD




&1-31-3

K1-31-3

T[4 % N
U memmm | T am | am | B | a
k=2 k=2 ==X
PART SERIAL PART PART Qty
No. NO. Part No. NAME NAME Rem.
saryese | Upper
1 1109011- 22 e house, air 1 7110
02 bR ’
filter
01.12.7110002 | 1109012~ | .. .
2 GHH465Q-2E 02 e Filter core 1 7110
NN Lower
1109013- | ZE5EIE .
3 02 e ok house, air 1 7110
filter
01.12.7110003 | 1109014- | ..., . | Hose, air
* | GHH465Q2E | 02 SR | et b 71o
01.12.7110004 | 1109015- sz | Hose, air
> | GHH465Q2E | 02 RSB | uttet b 71o
6 55090 16- ) 52 28 Brace 1 7110
7 (1);090 17- Ja X2 Brace 1 7110
8 3;0902 I- i S 28 Brace 1 7110
9 ¥ Clip 3 7110
10 (1);09018' F Hi Snap ring 1 7110
11 109019- F Hi Snap ring 1 7110

02




K1-32

S " N
T mps | R wrs | X i
k=2 k53 ==X

PART SERIAL PART PART Qty
No. NO. Part No. NAME NAME . Rem.
Electrical
S ik
1 MT-20 2k (ECU) controller 1 7110
comp.
01.11.7110001G HAJESIR | Map/mat
2 HH465Q-2E 12232201 JEAE RS sensor ! 710
7110
12.01.7110003G | 19005265 (LJ465)
3 k2R Ignition Coil 1
12.01.7110004G | 19005265- 7110
LJ465Q-1AEN1 | 01
01.11.7110002G HhFbAT EAL
4 HH465Q-2E 10456569 e Crank sensor 1 7110
5 25351449 | BhErEam | Puree 1 7110

Solenoid







